HIROB0

46 HELICOPTER

nny

1346

uari

INSTRUCTION
MANUAL

i : > 4 DE1:EE: g J =2 7 /] - A6 ==
s ° X £ 0 * 7 eng O elage 0
d .. H 9 n 0O 013 =Ile V4
)z J R o a otor dia 46 d
o B0 b =gA TR IBRIFESHHYNET, ail rotor dia
Overa elQ 00g
Please read 3 a e ety betore attempting
gine / 46Cla
Od e pDle e e ople Da a please reag e o3 atio / 9 6
ection € ed ‘Alwa ollo ese rules for safe
peiore alle D J 10 e e ople
eep a d d ale place
dNge elfele pe dallo a pe etie el
O O e --- @ 0Q



D L®HIZ INTRODUCTION

COETIEBEEAGPH346 2 BH EIT W AZERIIH Y ML
STE¥CET,

ABIFI0 S5 ANLD AT Y TUPHEE L T6027 5 Al ADH
WMEZRALTV—MAT A=V AANYITA—(GPH)T

Thank you for purchasing our products GPH346.
The GPH, great performance helicopter with mechanisms of the
same level as the 60 class, is the next step machine of the 30 class.

5
@B X CONTENTS

O EUDIT P.1
@ HI P1
@ REOEDIIBTBFIFE P.1~5
@  ZOBWMHEORE P.6
® FITVOHEEYAZXOWST P.7
® AEFISAITIHEHIC
Fou P HEZED P8
G BEOEZ P.9
® R P.10~44
@  TIIA M P.45~55
O AUFFUABR P.56
Q@ BES—VIZODOWT P.57
@ IS=VUAN P.58~73

@ INTRODUCTION .......c.oviviiiiinniniinn, P.1
@ CONTENTS ..ottt P.1
@® ALWAYSFOLLOW THESE RULES FOR SAFETY P.1~5
@ USING METHOD OF THIS MANUAL .......... P.6
® SCREWS&READINGSIZES .................. P.7
® NECESSARY ITEMSNOTINCLUDED
IN THISKIT (NOT INCLUDED) ............... P.8
@ NAMEOFEACHPART ..........cccuvveevn... P.9
® ASSEMBLINGSECTION ...........c0vvnven... P.10~44
® FLIGHTTRAININGSECTION ................ P.45~55
© MAINTENANCE ... ..............cccccviiii.. P.56
@ PARTSLIST ..ottt P.58~73

RRLDE=DITHTHTFYTEW ALWAYS FOLLOW THESE RULES FOR SAFETY

O, bR EBE ETWAEEEHYNRESTE
WET,

RRLBMHNWA 2K 20, MITHNIC I OIS & % ik
EFTELBRALZIN,

R LoFESE, SO, MITHEREE {4 THKO
HAELL., BEIIN =PI F—%Fo>TRITSEEDZ LS
B ET

TN e T FIVAE] OBKRIZOWT

TR LD RAED TV ENE ST FVRE] OER %S
ML &3,

e, | AEE |caglrsgsice, Rt koTiRE
KGR KO < ATHEMEASH U £ T

Thank you for your purchase of a Hirobo product.
In order to ensure safe operation, please read this manual in its
entirety before attempting to fly the helicopter.
Please be sure you have complete understanding of the cautionary
items regarding the flight of, the capabilities of, and the proper
operating method of the model. Also, please observe all rules and
manners when flying the model.

The meaning of symbols and terms
Here is an explanation of the meaning of the symbol and term shown
at the head of cautionary items.

Even items marked | 4\ Caution | ascanresultin serious harm,

depending of the circumstances involved.

RBFEFITHE UM S TTHEME AR E VL O,

(A gg Mo-HBikE L2 &, BUERESEEDOH

Failure to follow these instructions may result

A Warning

in severe personal injury or even death.

A ;I;ez Ao HUERF Lz Ei, RBUCE > TIEE
B | KRB ES O < TTREM A B B £ O,

. Failure to follow these instructions may result
A\ caution | 7
in seriqus harm.

GE): WE oM, BE. AVTFF U AT IEELR IHA

@ K. K, rHREOBEREL LT DD, KEAPLOR
2LEOEEERTFH>TLEIY,

Q@ MITANIZ, THhHLAETOREEBRIEHA. KEEHALTHS
HFEEESTBELALEI WY,

@ FHEIZ BHAIIK-LHEE. BHEWVWIIRSITVNDOTER
LNBFRIZBTHREL TS ZI 0,

(NOTE) : denotes important information regarding assembly,
operation or maintenance.

In order to prevent fires, burns and other injuries, always
follow the rules for safety shown in the next page.
Before flying your model, be sure to read all cautionary items,
and confirm that the model can be operated safely. Please
enjoy operating your model responsibly.

@ After reading this manual, store it where it can be easily used
for reference.




e,

WARNING

- P W 25 . »

IVIURBORTIC Before starting the engine

1. A[REZER Y, fR1: »tf'n EHRELTLSEEN, 1. Clear the airfield as much as possible.

® N, HIA, KX e, Ub. iPEMEORY L MITHEL @ Clear the airfield of pebbles, glass, nails, wire, rope and any other
LILHBRNT S a0, trash.

2, AHOIRHEEZEEL TS EI W, 2. Give sufficient consideration to your surroundings.

& gE. Mok E, KRUKH BRI E VTS 72X, @ Do not fly the helicopter in strong winds, rain, or at night.

@ DB GRDEMON T m T Y % b i#: . @ Never start or operate the engine in a poorly ventllated area or
BT LT, inside a building.

¢ IAEVE T TRMIII B LVT AT, € Do not fly the helicopter in an area where there are many people.

€ K. PR, LY DIES TIIMRIFIEROTZI N, @ Do not fly the helicopter near homes, schools or hospitals.

@ H. M. SRR YOI TIRAITEIERVTL Fxy S, @ Do not fly the helicopter near roads, railways or electrical lines.

& [ b}ﬂﬂiﬁwﬂﬁﬁlfiﬁﬂiﬁ“ﬁ‘ﬂ CVBFIEMITEH LV TL % @ Do not fly the helicopter where there is the possibility of
=4 interference on the radio frequency from another helicopter.

L 2k £ 2 00-"‘0 00-"“ 00000-‘"

2 24 0 &

4

>

® & o°

(%{Z)J:?fa;)\ FRIFRA T TRMRITEERNTL A&,
LR, SRR O A,

HENTOLHE, DK, B> TS,

EMOBE FOMOMHETERRRENTIROA,

LD EDT R, MADKEHEHEY2HE. SO OERER
CHIDTWB ADLENIEERZF THLHROTI AL,

SILTHIHL ROT S 2 S, i

BRI S VSO R T2 LRV T AR,

HHEAEARIR TV EMIE, BPFEORBBETEML T LS

L\

”T“rﬁh'ﬁ X0 S I L Il ’}fﬂbt;:b\’c'< 7EEW,

EbA L ULIBETELD <ﬁém

REFT, RAKRVELAMUTL I,

W, %lﬂomﬂU FTUEDIE. BIIOFRVTL

W,

Leuizig, J,1§’C(7)t\<ifl:%.hi1<f::éb‘

BN EED 726D, Mf%%émbf<ﬁéw

IRBUTIHR U T PR E LTS /Z&E W, )

}\54/\-—‘\01//—7*"}0) CEUIIND AL TS 2T 0,

HETs mkm/ I, BESICMO TEHEASRY LT

HEILEREHALTLZEND,

RO E LT AEE D,

AT, #%%Kﬂﬁfawﬂfﬁﬁ&p,mﬁtﬁﬁTé

M. E @ﬁ%%ﬁ&?é#%@bf<ﬁéu

WE DAL E N, RTKBORV L. S b8k E,

m%wﬁm‘mﬁkﬁ‘%wmﬂﬁkww%&&Tefmgm

ICRF O RERL T L3,

mﬁ%“ﬁ%ﬂ%ﬁ@ﬁMﬁb&lﬁ#%ﬁp( EE,

#1655 U 72 5800 %mm%@ CHUOEIIE, BHUHEOH K-

TL S, #UH Eménfw&Q%Au BE LR

A if.litﬁ$~($ﬁk)’§f¥4>%ﬁl‘/“/:7')‘/7*)‘—-t7\’6

BHEIT R >TLAE L, ,

WBEINIZ, BTRBOFIINDPBATO RN, EEEAHBMW

(7r<4)1471)7\) MENA->T VSN, B oz Gkl

TLEEWD,

MG EMAMLT AR,

ABl, KR R—ha o IcEgBwINTVD, MO

BADEDEMHLBZVWTS LI W HEDR T RORN & & B

Bhhie ) £7. ‘

TV ERVT, ﬁ%@&ﬁh@%ﬂ?bf<ﬁéw

TV VBRI ELMIC, SHOREL LML T2

W,

B ERMIERTZETRD VYV ERB I ROTL S

W,

?ﬁ@ﬂék@mm&6n6%ﬁt1y VEBPEIERNT
Za L\c

3. The helicopter should not be operated by:

¢ Children.

€ Anyone who is menstruating, or pregnant.

€ Anyone who is tired, sick or inebriated.

€@ Anyone who is under the influence of drugs, or whose judgment is
otherwise impaired.

@ If you are a beginner, or if you have borrowed someone else's

Ycopter be sure that you are familiar with the model, and have
recelved safety instruction before starting.

4. Do not use the helicopter for purposes it was not designed for.

@ Do not remodel or reconfigure the helicopter.

€ Always operate within the designated limitations for the helicopter.
Do not use for aerial photography, or for the aerial application of
chemicals.

5. Wear appropriate clothing.

@ Please wear a long sleeve shirt and long trousers.

@ Do not wear jewelry, or other items that may easily become
entangled.

@ Long hair should be bound to shoulder length.

@ Always wear shoes, to ensure good footing.

@ Wear gloves as necessary.

6. Always put away screwdrivers, wrenches and other tools.

@ Before starting, always check that tools used in the assembly, or
maintenance of the helicopter have been put away.

7. Check each section of the helicopter.

@ Before starting, always check to be sure that there is no damage to
any part, and that the model operates and functions properly.

@ Always check to be sure that all moving parts have been positioned
properly, all nuts and bolts have been tightened properly, and that
there is no part thatis damaged or improperly attached, or any other
part or place in a condition that would adversely affect the flight of
the helicopter.

@ Always check to be sure that the electrical supply for the radio
controls have been fully charged.

@ Repair or replace damaged or otherwise unusable parts per the
instructions in the operating manual. For conditions not covered in
the operating manual, consult your dealer, or our engineering
service section.

@ Before starting, check to be sure that all screws have been tightened,
the designated locations have been oiled, the fuel tank is full and
there are no fuel leaks.

8. Use official replacement parts.

@ Do not use parts other than those shown in this operating manual, or
in Hirobo Catalogues. There is danger of accidents or injury.

9. Practice operating the helicopter without turning the engine on.

@ Before starting the engine, practise operating each part.

@ Do not start the engine until you acquire enough operation skill.

@ Also, if some abnormity is found in operating, do not start the
engine.

MREHCDWT

About the fuel

1’ *;7'”;'1 }Sil /K/T([/f E}‘i%féfg gD PR BETTY, 1. Use only GLOW fuel for model engines.
V) LTl " @ Do not use gasoline or kerosine to operate this engine.
L 4 Z[:"f C_’?éu’iiﬁ%tﬁ A< AL R TVOTIRY RV +a @ GLOW fuel is a powerful and highly flammable substance, always
S s MRS F AT use with care.
* i—f (ff?f:z 1 7(ABCXEY ¥ RTINS & D) e & @ Use as appropriate for your engine type.
2. HYYLIUILOEAE. HYYLasit L2y 2y 2 Iftheengine uses gasoline, be sure to use a mixture of 2-cycle engine
VUAANIOBMETRGEEALZE0E, HBFEHLTLLAX 3 Zillandgasoiine(%ﬁf)- . lodd bef el
W . wa ai til the engine has ed down before refueling.
3. ﬁkyg ?’di';*ﬁT 5 t‘ké' ., oI vk T, 0w 4. NeveZi:;u(lel l1112311- an opei flame. IC\IO:ver smoke while refueliné.
N D f T =S A : . s
. "}Eﬁ@%i’%"%f‘ T IR L 2T < 2 8 v, B 48 2 I;ch:{celf:;nngtit;oasglgl. the fuel, but should a spill occur, wipe the
o % AN NEL ’FK-‘ii BHLN \:C S @ Inhaling fuel and exhaust fumes can be harmful. Always refuel in a
4 zkf’l’g\— FExhuwrsicHmL., JiEnk B%li:)é FTHEM>T well ventilated area
S X0 inci ;
'S #k“,o);* K. AT AIIAHETTOT, BFBATIY #h->T @ Donotincinerate empty fuel cans, as they may explode. .
<X 5. Be careful not to accidentally drink or to allow the fuel in contact
® L )(’I'Llif“/\biih"f(f'éb‘ BROBNEH Y £ with the eyes.
;-"H 1 WA ) HIE A D & AT @ Should an accident occur, induce vomiting or wash the affected area
5. HEAT, < id as necessary and consult a physician immediately.
* Z‘_j< cﬁhliga?r)o%gif?o G‘;“’C‘jé 7,’%?‘\% 5. MMFTDLRLELLE ¢ After refueling, restart the engine in an area at least 3 meters from
Gh < the spot of refueling.
6. @gl\lﬁﬂi il B H3m B LBENT, T2V EMBIULTE 7. Cap the fuel can tightly and store in a cool, dark place out of the
TBHEF Yy T ELoRY L. SROUFOREA KV reachof children.
RTL T AL,




AE

% WARNING

RATRIE

While in flight

1.
.
.
2.
.
.
.
.
3.
.

.
.

o

L X 4

MRS THHEL T 230,

BELAEYD, WHIAAE D LB THEIEL VW T AT,
iR, #OPTVOTE M FHMEEL T EE N,
ROBER, TV RERIETLEE Y,
BAORBE LU, XEBORAB R ITLO L E,

MgmEs UM ERRT I &,

BAOB LR ENLoY), BEGPRERBERELLE &,
FOMERMNFHIND L &,

TV EBBTRZE &R ROZLIZERBLTLEZI N,
FIZA, B, MUESSLZOLFICEEL THLHBELT
<&,

Lot BB EEE F/IHBRRFL TS ZE 0,

KEROZTY NVDAT v ITNERY, ZoTJ0Dxr 7
LA—BEN, BRAD—DOME(TA RV TIRBIIHEZ
EHEALTLKEE W,

REOBRNYED ) FTOTHEEBMITRPMEANLNTL AL
Ty,

MIFIDED &I F—%FoTERELAL LI,

— IR OREEY, et L TREMOBREELZ, #iric gy
i858, BbAOABHOEINE L) F3OT, #YHIK
MENDESIZLTL TN,

BMELTWD &L, »FVBAKIEDIILOTSEEI N,
AKADBRIZH>7-MITELTLSAEI Y, SBHELRIFIZEDA
FHCPPEIRIZ D) T,

YT V%R L EVEEREEBR, 975 TV A
HixEmtiick->TED 3, KEHEDADR TSI
IR WE S I LTSI,

1. Maintain a good posture.

@ Do not operate while sitting or lying on the ground.

@ 1tis easy to lose your footing on slopes. Please take care.

2. Always stop the engine:

@ When adjusting the helicopter body or transmitter.

@ When attaching or replacing parts.

@ When the helicopter body requires repair, or when unusual noise or
vibrations occur.

@ During any other potentially dangerous situation.

3. When starting the engine, observe the following rules:

@ Make sure that there are no other people or obstacles in the area.

@ Hold the helicopter body securely.

@ Be sure that the transmitter throttle and the engine carburetor are

in their lowest positions (idling position).

4. Because of the danger of injury, never place your hand or any object
near the rotating parts.

5. Operate your model in a relaxed and courteous manner.

@ Fatigue from continuous operation over a long period of time can
lead to impaired judgment and unexpected accidents. Always take
sufficient rest periodically.

@ Maintain a save distance between yourself and the helicopter while
operating.

@ Always operate the helicopter within the limits of your ability.
Unreasonable maneuvers can lead to accidents and injury.

6. Because of the danger of burns, do not touch the engine or the
muffler after starting or immediately after stopping the engine.

RATER &

After operating the helicopter

*¥ e o0 o

w

*

FHRECAEREL TS ZX 0,
FTILRBOLREITR Y, 2TOWEAPEENSNIELT
MELTL 20,

M., EIh, KFFET ITHREB>TEZI 0,

RIFIMR TSGR 7, v 7L A—NOBE %
FTARTHEWM-TLEI W,

TEMR M DR SIE, AT ST 2T 0,
FHLALEBEL TS LI,

WL 75T, WROTFOMMPLVEIAIIREL T EZE
Uy,

B, BEETOWEE, F23eaR—BREEARLT Y
JZFY TP RIIBH UK EST D,
BHORHBOLVTPEATEEE > TR WHEEE TS
EL AR ERBEL VAT EL, HEPHRBEDOEKE
) ET,

e, W%e35&EX v
w,

B, SRR PSHEAITE, B LU THALREL T A
W, 0BG, BiE REOMERMELTHERL TS LX
W,

AR MABBOM PSS L, AROHERELFEMTE &<
LAGEMH) ETOTITADEOTL TN,

RATIECBIX L, BEOEK, BEPEREN S0, Bk
BLoM) EREE LT EE 0,

IV REIEL T E > T £

BEiIcowT

MITIEEL .

JAUIZ R B E DT RVESITEICHEDARODH D

RIT—H AL e RTRAELTSEE Y,

1. Be sure to check the following items:

@ Check each section of the helicopter, and tighten or replace screws
as necessary.

@ Wipe clean any oil, dirt or water.

@ When storing for long periods of time, always remove any remaining
fuel from the carburetor and fuel tank.

@ Always conduct lubrication and part replacement as described in the
operating manual.

2. Always store with care.

@ Store in a dry place, out of the reach of children.

3. Consult your dealer, or our engineering service section regarding
repairs.

@ Repairs undertaken by persons without sufficient knowledge, or
lacking the proper tools, can result in impaired performance, leading
to accidents or injury.

@ Always stop the engine before making repairs or adjustments.

@ Should your model be damaged, always repair it before storing.
Always use the designated genuine replacement parts to repair your
model.

& Remodeling or reconfiguration of the helicopter body, or
appurtenant parts can result in impaired performance and should
not be attempted.

@ When storing or transporting your model, always secure it firmly to
avoid loss of fuel, damage or injury.

About noise

In order to avoid disturbing people nearby, always use the muffler




HEZIBHIERIANY 9 —I1CD VT

Radio Control Model Helicopter

AT, MEBEHRL Y YUK L THHEOEERIE Y ERF L
M ANVITE—OBE, EHICRICERZEERBHET>TKL
7ZEW,

Although the common cautions were mentioned for the radio control
engine model, for the helicopters, also note the following.

AZ & WARNING

OB, RITAHCEBELVCARAEBEFIOLH TV FY, &
BISRER/ICOANY 272 — 3/ TTRIIRITER DI LN TEE
TH, HEMEIEBZEBEMLEDYNH) EFXHA. I - A
AL IR DNE, AT APEEIZ LMY B ALEEKE
b RET,

FATH O HEE R AV TUTE BRI NDEELH Y ETOT,
BETIAVERBRIMALT FEW, FUSIEIARBEBH VRO
2o IR ABHEE ATV,

RITO/P RENFBLE LR, BTFEARELTTFEIV, RIT
Hiz, BD—&—7L— KT % /2 207288, WEREI LV
E53TH, HBIMULBRADPPLAIRELTVDIIEAHY
T, TOFETRIALTVDE, D4 —ORAMNKEL X
V. 45r1200~2000[H AR D EEMEEE LTV O — X — DN
MOUITA MBRROELLAY, O—F =BT L —RRNT—"0b
70T KBHUZ LD ET.
PUTERDUVRBEYREELZL, T CIUMHLBEELTR
W, BESEATRERSEMHLTIZI Y,

Strict pre-flight inspections are mandatory for real planes. Although
the R/C helicopter is small and can be flown with ease, it does not differ
from real planes in that it flies through the sky and if it happens to hit
a person or a vehicle, it may cause much trouble and lead to severe
injury or damage.

For accidents which occur during the flight, the pilot may be
responsible. Therefore, be sure to have radio control insurance. For
details, refer to the shop where you purchased this helicopter.

Be sure to inspect the helicopter before flight and in the case of an
anomaly. If the rotor blade hits the ground during flight, minute
cracks and loosening may occur at various parts even if there are no
apparent damages. If the helicopter is flown in such a condition, the
cracks on the rotor may enlarge and leading to severe accidents. For
example, the weight may fly off from the interior of the rotor which
rotates rapidly at around 1200~2000 rpm or the rotor may fly off from
the blade holder.

Immediately replace parts if any suspicious condition is noted. Be sure
to use Hirobo parts.

T VY VERBYIDRTIC

Before starting the engine

1. IDFEOHIZ, BETEIH LR BRUTBHIEEEZIITL
7EE W, BORIRIERICERTY,

2. HHOF Y bRRIVMIDDA, BENLONERLTLEZE
v,

3. VY —I00y KRRT7 VY AX—IZHEZR DD ANV
RLTLEEY,

4. TUTVUITUMDRINMIID AN LR OPEEL TS EX
w,

5 O—&2—7L—RIZEPRANLZ VA, TL—RAVT—FU
IARICHEAL TS AW,

6. O—HA—TL—FRDOVxA ML CEHCETNTHINHEIL
TLEZE W,

7. XIEH, TER A —4— T3 Te—tHONRY T K
BT+ HERL TSI,

8. REMURBTEOREBLXHREL TLLEIW, BREFa-TOHFhN
A ST NE—OHTEY. X, FHICH< 2o 7-RBFR
BEEMNE IS ) TRAL, RishOT Y I U E LML EHE
BRI O LN BHBENHY T,

9. VYO—T737OREEHBEL TS LI, k< &>/273
TR L TN E» Y Tix i<, Rirdoz oy vl D
BRR BHUZ DB O RH Y 9,

104 OM< HFEHAL T LI,

1L TOY—RE ALK TE2NHERL T IV, #E
fE L) B RIS HEORK E &) . 2VWANAFERTY,

12 v A DIFE LS BT B0 MR L T 23w, FHCHHIERE
KBVWTIREBMEA M ERRAL T EI 0,

13.5— WU — 3 —OB#RIVEOTF I a JIX@EYPHEEL TS
ZEW,

14. AR HOMBMOKMEER L T LI,

1. Beginners should receive safety and operating instruction from
someone capable. Trying to teach yourself is extremely dangerous.
Check to be sure that there are no loose or missing nuts and bolts.

3. Check to be sure that there is no play or slack in the linkage rods or
controllers.

. Check to be sure that there are no loose bolts in the engine mount.

5. Check to be sure that there is no damage or wear to the rotor blades,
especially near the blade holders.

6. Check to be sure that the rotor blade weight has been safely
fastened.

7. Check to be sure that the transmitter, receiver, starter and plug heat
batteries have been fully charged.

8. Check the fuel and fuel lines. Bent fuel lines, clogged filters and
especially old fuel not only make the engine difficult to start, they
can also lead to in flight engine failure that can result in crashes.

9. Check the glow plugs. Old plugs not only make the engine difficult to
start, they can also lead to in flight engine failure that can result in
crashes.

10.Check the effective operating distance of the radio controls.

11.Check to be sure that all servos operate smoothly. Operating
mistakes and malfunctions can result in loss of control and are
dangerous.

12.Check to be sure that the gyro operates properly. In particular check
the direction of operation during the startup.

13.Check to be sure that the tension of the tail rotor drive belt has been
properly adjusted.

14.Check to be sure that the helicopter body is properly lubricated.

N




==
=)

AE

WARNING

IVY VBN SRITET

Between starting the engine and

taking off

LI VUV VR T AL FREBICYZDE DX,
SBREDIPLODPERLTL AW,
HECHUERBROMRAEN RN & 2ERAL T, X 58>
FEBOBHCAYFEAN, ZEROATY MVAF Y
ITRUENDVLAEZ VY VBEOMNEIZEY PLTLZE 0,
DX XUEBIZE->TR., 7TARVTy 2y MIbik— b
RIZ75A N E—REDAAL v FMBEIZEIDF Y T LA —DOHE
NIV I VB BEICWENESNH) EFTOT, £3HE
EIZRL T 230,

IUYUMENICE, 30— —A"Y RELoMY) LWLl &
WEDIZTFTHERTSZEWN,

TV VHBEIRE, DUV URTR 7 I NG RIC L) FT
DT, KEIZHEELTL 230,
MITEIRLOHIAN) I T2 —DMEIE. T IR ES X
U, BN LD 15mBl BN ZEFTTIT A>T EZT 0, F
-, MEOIRGE E R L, RITHN SO ARGy, K
EIWE VDR LTS3 0,

BADBENT LA HATIZ, bT v FR v I(K T — 4 — D HER
HABLITROTLKEI Y, VSR U ITEHBETRIELTEH.
BAD L mBUNIZIE SR WT FE W,

MATIZ HE 2IRE P, RELIVRELZEE. T <ICHE
X, VU EBEIUEREBEEL TSI,

HEXRAEINET

—

8. MM MATOMB AL, FHORBOBFLEEYETD
T, =3+ —%F), RECHTE2E>TBELALE
ERAR

1. Before starting the engine, check to be sure that there no objects
nearby that might be hit by, or become entangled in the rotor.

After checking to be sure that no one else in the area is using the
same frequency, first turn on the transmitter and then the receiver.
Set the throttle and trim to their engine startup positions. At this
point, depending on the type of transmitter you have, and on the
position of the idle up / throttle hold / flight mode switches, the
carburetor may not be in the correct position for engine startup.
Always return it to the startup position.

When starting the engine, always hold the rotor head securely with
your hand so that it does not rotate.

After the engine has started, the engine and the muffler become very
hot, so be careful not to burn yourself.

When taking off, the helicopter should be in a position at least 15
meters away from the startup position, and the operator. Give
careful consideration to the surrounding conditions, making sure
that there are no other people or obstacles in the area.

6. Before the helicopter lifts off, adjust the tracking of each rotor.
Verifying the tracking should be done from a distance of 5 meters
from the helicopter.

Should unusual vibrations or noise occur while in flight, land the
helicopter, stop the engine and investigate the source of the problem
immediately.

Reckless operation can result in accidents and injury. Please follow
all rules and enjoy the safe and responsible operation of your model.

RATDET

After the flight

1 M bh2726, TILEMOEAREIf>TLETL, 2T
DOWEAPWHENDNIEL, BTHMBLTSZE N, FHICE
BENHIE TR TLEE N,

MR GE FNWICHRER-> TSI,
REMID MIT I 2 vgaiR, Beg v
A—NOBHELEM > T HE X,

IRTFY TV

1. After the flight, inspect every part immediately. If the screws are
loose or missing, be sure to repair them. If some cracks or damage
are found in any parts, replace them.

Wipe off any oil.

If the flight time is not long, empty the fuel tank and the carburetor.

2.
3.

RESGAT

Storage

1. EHHXD D7 B 5.
TLEEW,

BEHELDOLVHRBTREL TS LI,

RIS R DGR NI L B v

1. Do not leave the helicopter in direct sunlight or a place whose
temperature remarkably increases (in a car etc). Be sure to store it
in the shade where the wind blows constantly.

AxE =

METT VI AFEIITRRD B AL TS EE W,

IV VDAY DOA¥EET A RNV IHRIZITRIBS
I, 23 0—F =AYy RAPPEELLZNEIIC Lo X X
T, fTR->TLEI W, -, AV AR ERLTLSE
I,

L IV UHmE%E. £3EEROZTY PV MY ARAB—D

CAUTION

1. After starting the engine, always be sure that the transmitter
throttle is in its lowest position when stopping the engine.

. When adjusting the idling speed of the engine, always hold the
rotor head securely so that it does not rotate. Also, be careful of
exhaust gas.




@I DFHRAEDORFA USING METHOD OF THIS MANUAL

HITRIDER

1. ISTHRTICHME RS HAT, BELTOMBEKRUMT T 1. Pleaseread these instructions and familiarize yourself with the

Before assembling the model

EHMBUTHORMVICAS TS AT, ELVWELEITbRV structure and assembly methods of the model before attempting
. AROMBARBTERIRDENY TR, KEXRF Y to assemble it. Failure to assemble the model properly could
TY. result not only in poor performance, but in danger as well.

2. MILBHAENIT, WAOK NEABHEN,ID I W, Ny D 2. Please confirm the type and quantity of all parts before
#ix, HHOLE, BERFIIOoOWTIRIEL»RET, T -8B assembling the model. Parts cannot be exchanged or replaced
DRE - FREBD-HEACE. BTFRTTH, EHEI—RIC after the pack has been opened. Should there be any missing or
WM OHES L. bR —RAR - HERRE T, B54% defective parts, have the user’s card validated at the place of
ENAREHILO EITHELS ZX 0, purchase, and send it along with a complete description of the

part and its condition to the sales department of Hirobo.

O <CDOI—I5H5MEiIE. KE—4 1 MFIOy 7 E#E O Please use HOBBY TIGHT (thread locking agent) in places

FALTFIW, marked .

Q@ ZBBMITHTLELBART/NEIZ, THREEALESORIZ @ The parts necessary for each step of assembly are in the bag
ADTWET, marked with the same number as that section.
HPEOSEMELEILT, MIEHOBRRF Ly 7 517> TTF Refer to the column on the left hand side of the page to check the
X0, part quantities.

$tBAf% Example

@ @m —‘STEP4IF

M3x6PH - 1

© |

#3Xg8X0.5FW .- 1

Ol

#6X8X2.2H T — 2
46X 8X 2.2 collar

M3x6PH
#3Xp8 X 0.5FW

AryTTU—}
Stop plate

96X 8X2.2H F —
46X 8X 2.2 collar

p4Xp8X0.5FW ... 2

© [

M4rAOVFw k-2
M4 nylon nut

@ D v—VEOHAT

958X 139 T A - 2 2 Assembling the seesaw

¢5.8% 1 adjusting rubber
STEP 1 HAENTIES DT — s HEAE

ATWwWET, —JIERL THEIL
EEDHTEEY,
This instruction manual uses several

HAT 25
Part bags used.

¢4 X g8 X 0.5FW

M4FrLOvFy ks
M4 nylon nut

958X LM T A
#5.8 X1 adjusting rubber

O ©

EXg5R— b6 - 2 s —nS
EXg5 ball with stand Center hub

BRG g3Xg7X3 2

© {

BRG g3 X p6X2.5F - 6

o |

43X g4.5X0.5FW .- 8

#3X4.5% 0.5FW symbols. Please note them during
Brg. 93X #6X2.5FZZ the entire assembly.

M2X8CS
EXg5ii— L #r (¢
7 EXg5 ball with stand

#3X4.5%0.5FW
Brg. g3 X g6 X 2.5FZZ

EXgsH—
EXg5 ball

MaEROREL RIE. ERAY
Key number, Part name, True-to-
scale diagram, Quantity used.

A BE A\ Warning
AP OUGE, X, BAUAOHMZEIZOWT, 257 A b % | | The reconfiguration of this model, or the use of parts other than
ToTVERADT, BHRELEOTRERLHY 3, TOHE, | | those manufactured by Hirobo may result in accidents due to a lack
JOEFEEACDIPRETOTITAFTI N, of proper testing. Hirobo cannot be responsible for accidents caused
in this manner.




ORI DEFEH M1 ADRT SCREWS & READING SIZES

ABPABOLHIZHBL TVDILESIE. ROMEKIZAZ->TvE  Symbols used in this explanatory pamphlet are indicated as
+. follows.
e MAFIVA—-ILTT, UF, XPTRELZLIZXREN o Unitof measurement-millimeters.
TWAHAIFIVA-NILTT,
FAREE A ty bAIY) a— EX ¢5:K— 1
Pan head screw T Set screw EX g5 Ball
= -
§ 12mm I4mm @
= l l 5mm
S 3mm EX g5R—
M3x12PH e M3 x 4SS
3mm
EX g5 Ball
Fry T AT a— Bt 2 A&
Cap screw @ Shouldered screw Bushing Smm
- 5 ,,
= 8mm - 4.5mm I7mm
= 1 M2 X 458+ -
! M2X 4.5 —
X : 2mm
M3X8CS o hosldan S3X6X7 i
Screw
Ay VT ALM +w b EV>Y
Tapping screw 1 Nut E-ring
3mm
g3 6mm
10mm
o ExLssnn @
M37+w b g6 E 1)
M3Xx10TS-1 3mm
M3 Nut 36 E-ring
R AN | FsarFw b 77—
Tapping screw 2 23 Nylon nut Collar Smm
_{ 3mm
S fgm ~{5.5mm
< M3F1no v
M3 X 8TS-2 3mm S0 Fv b C #5%X8X5.5 L—JSmm
M3 Nylon nut
me 2 ISy RT Y p— 252 NRTY VY bmm
Countersunk screw T Flat washer 3mm Thrust bearing
= 12mm 520
- g —L % imm Q-:..\E
M3x 12/ 2 N g
M3x 12 3mm g3IXIX1FW 9mm Brg. g6Xx12 ,
=
Flush head screw 12mm
M& vy 7E 2 NSOPZ4 4mm BT DT AN
Flush head tapping @ T Bearing I4‘mm Button bolt
screw =
E 10mm L——! 8mm jSmm
—/
M3X10[MTS-1 —i Brg. g4 X g8 X4 4mm =
M3x 10 3mm Bii 89 5F :I»z-f’mm M3 %8 3mm
Flush head TS-1 asxd ' e 8mm
TPY Ak, BRI RGN ANLULOHDIFDIEATY., ULHIADEVE
ENHYETH, MM RIIBEINIETLOIATIEE Y, 220, Correct O
LOFTERLAINENLZSAYETOT, BBV EHRTDZIETLOAVTL
72EW,
Self-tapping(TP) screws cut threads into the parts when being tightened. w
Excessive force may permanently damage parts when tightening TP screws. It is rong X
recommended to stop tightening when the part is attached or when some
resistance is felt after the threaded portion enters the plastic. LhT & AN E M
Overtightened. The threads are stripped.




OFREEETSA MNTB=DICF Yy NUNICHELRE D(RIFE)

NECESSARY ITEMS NOT INCLUDED IN THIS KIT (NOT INCLUDED)

AR EL OO, UTFOLEOPBETY, ()

In order to operate this machine you need to purchase the following items which are not included in this kit.

® Foftyv b+ @ Yv1n
Radio set Gyro
ARTHEAT 3T O A1 B o
N x Receiver |,/ Gyro
LTotoxs3$HLET, Lj
The following transmitters are =
recommended. D A9 F
Futaba : FF8-H : ==L~  Switch
( JR : X3810
SANWA : Stylus avko-A7eS
Control Amp.
AL yF ot b MET 4Ny —
Switch 0/ A Fuel pump Fuel filter
| sYyavFa—7 BERR A MY ¥
Ni-cd 7¢y 51— | Silicon tube Xgl)%ﬁélgn preventing
s Ni-Cd Battery 0
’I‘rn;nsmitter \y
2B2—2— w7 b (46) I 9 TS5~ RNy TY— 46@_‘_72:7— Muftler for 46 class TISTLCF
Starter shaft ( 4 6) Battery for engine plug heating (MU, v77 1) Plug wrench
(The muffler is included
N gstsr:nsbelzerc‘il-kit )
N’ '
)
0403-211 (OS46FX-H)
¥2,000 (For OS46FX-H)
0403-267 GT~¥ 2 7 —
¥6,800 GT muffler
0403-232 (OS46SF-HAY) 2513-025 2513-026
0404-403 ¥2,000 2404-004 ¥1,400 ¥2,000 (For OS46SF-H) ¥ 2,500 ¥ 1,000
ILILXe—2—BARyTUN| I I HBARAE—4—| ToUL4675R | 7577 -8 —0—F| BRE/O—-8¥
12V battery for engine starter Engine starter Engine 46 class Plug booster cord (Nya7a2—H)

Glow fuel (for helicopter)

(Vafnzxge—
it i o SR )) . )
BERFE) NG

(Not required for
the engine with
recoil starter)

BB RERGTR Tools necessary for assembly
+FKZ1/8— |55mm: M3 +FLF YR Y B KE—F 1 hyg~F47
K- 7mm:M4B | Cross wrench Scissors Cross gimlet Hobby oil Cutter knife
Screwdriver large | Kv 7 X K14 /8~
and medium 5.5mm : For M3
7mm : For M4 \./
Box driver p hﬂ'
D SUANRTF
‘ / / [ 2 Needle nose pliers
2515-003 ¥ 300
B P KE—%1 b N—FKg47 IR* HlE Hy KI>F By KT K 7—7- J
ZAP A GAP CA +| Thread locking *v0v 78 Z-POXY KSA8— N F Puller
agent Z-42 THREAD FORMURA Ball link driver Ball link pliers
LOCKER i f
2513-034 ¥ 1,800
T7I24KANLF
Fly wheel wrench
54 30%
5 MINUTE 30 MINUTE & D
2515-019 2515-020
2515-011 ¥1,000| 2513-023 ¥ 600 2515-016 ¥500 | ¥1,300 ¥1,900 | 2513-024 ¥600 2513-027 ¥3,200f 2513-035 ¥ 980




@& DEZF NAME OF EACH PART

HIUICKESTR
Tools necessary for assembly

@ LEL>¥F(1.5,2.0,2.5 3.0mm)
Allen wrench

e

F—=NTL—K
Tail rotor blade

RS
Vertical stabilizer

AT —R TV T —2I=
. Tail boom
Main rotor blade 25 A HF—T L — K
Stabilizer blade

AV ER

A=A —~y K Horizontal stabilizer

Main rotor head

F=NT—LTV—A
Tail boom brace




®#TH% ASSEMBLING SECTION

1 18- § =~ FAssy THELLE
Rotor head assembly Pre-assembled
STEP 1
C](@IHD U hAOL FEX-A A\E®  Caution
Eay bR REX-A -2 Pivot bolt EX-A
Pivot bolt EX-A
ROKECS RONEH
@ o EyFT—h Largehole  Small hole
M2X8MTS -6 % Pitch arm
M2 X8 flush head TS S R A —
Qo -
@ /) Brg. g6X ¢15X5 Holder
g6X8X0.1FW - 2 f
M2x 8INTS
M2 X 8 flush head TS AN

Groove at the inside

/

@ @ g6 X8X0.1FW

BRG g6Xg15X5 4

EH STEP 2

BRG g3 Xg8X4F --- 2 A—=TH A RS —h
Yoke side plate

Brg. ¢3X g8 X4F

AT U
Damper rubber

STEP 3
© |] AU RN Ty a
Spindle bush
93X g4.5X0.5FW --- 4 43X ¢4.5% 0.5FW
@ H M3Xx8K#& KRILb Y RN T
M3 X 8 button bolt

g3 XPIX1FW --- 2 Spindle bush

@ @m #3X 84.5X0.5FW

M3x8K& Kb -8
M3 X 8 button bolt

© (jmumm

M3X12: K% RV b - 2

g67 =¥ VIR L RV
#6 feathering spindle

A¥ Y RV H—
Spindle holder

M3 12 button bolt > o R—NT

@ [mm M3x15CS Center hub
K&K

M3 X 1505 2 M3X12:; 5% >R b

M3 X 12 button bolt

10



@ (mm

M3Xx6PH - 1

© |

83X g8 X 0.5FW .- 1

O |

gEX8X 2.2/ 7 — - 2
@6 X 8% 2.2 collar

©

4 X g8 X 0.5FW .- 2

© [

MaF1aF w2
M4 nylon nut

O |

65.8X 1 AT L -2
$5.8 X 1 adjusting rubber

Ol @

EXg5:R— L& - 2
EXg5 ball with stand

© 1

BRG ¢3Xg7X3 2

© {

BRG g3 Xg6X2.5F - 6

O |

83X ¢4.5X0.5FW - 8

© [Jum

M2X6CS - 2

Q ©

EXg5:R—Jb - 4
EXg5 ball

€ (s

M3x12PH - 2

€ (jmm

M3x8PH -2

© [fmm

M2X8CS -2

© [

M4X488 - 2

© (mw

M2X6CS - 2

Q ©

EXg5:R—JL - 2
EXg5 ball

STEP 4

M3x6PH
83X g8 X 0.56FW

ANy FTL—h
Stop plate

g6 X8X2.271 5 —
86X 8X2.2collar

g5.8X 1% I A
85.8 X 1 adjusting rubber

M4+ 1>+ b
M4 nylon nut

2 ¥ — YV EBDHEIL
Assembling the seesaw

STEP 1

=y —
Seesaw

A= 0
Center hub

83X 4.5X0.5FW
Brg. 83X g6 X2.5FZZ
M2X8CS

EXg¢5K— L &f
(5~ EX#5 ball with stand
&

Brg. g3 X g7 X 3ZZ
M2Xx6CS

EXg5:Rh—Jl
EX¢g5 ball

83X 4.5X0.5FW
Brg. g3 X 86X 2.5FZZ

29 ESAHF—EOEIL
3 | Assembiling the stabilizer

STEP 1

M4 X 4SS
LTI »)

Temporarily set

AR avsa—I7—A ;\tgb‘tl'x l\lv/ﬁ—
Stabilizer control arm abilizer lock
EXg5R—L
EXg5 ball

AR T A Y —)3—
Stabilizer bar
B 1DEIA>TVET

This part in bag (3-1 M2X6CS

11




STEP 2

©
M3X3SS--4
© (o]

Z N wS— AR TV —§R
AbwIS—..2 Stopper Stabilizer blade
Stopper

g5
Adhere

Fyv7
Cap

AR T A Y=\

Stabilizer bar N M3X%3SS

g4 LA k

o4 weight @3y LA N
p3 weight

X AIESFAY—TUL—KERIES A H—

e AV MO P—ABFETHBC .
_——— —qe ----- X

X: Stabilizer blade and stabilizer control arm must be assembled so that they parallel
to one another.

O RAIESAY—TL—FOARASYRERY, Note: Balance the stabilizer blade and
BUAIKT—TREEFVTRELTTE adjust by winding tape, etc. around
L, the lighter side.

12




O |

3 X@g4.5X 0.5FW --- 2

QO

EXg5:K—J)L -2
EXg5 ball

© [

M2X6CS -2

© (o

M3X12 K& KV b - 2
M3X 12 button bolt

© [

BRG g3 X g7X3F - 4

O —
g2X11.8 =— R 2
$#2X11.8 needle pin

Ol

YRy hRV MND)
Pivot bolt (D)

OOim

iRy MRV N E)
Pivot bolt (E)

© C—(m

R~ TT A
#5 ball radius pin

© [

M2X8CS

DAvaF ) bDOHEIL
Assembling the wash-out

STEP 1

AT4 RTTw T
Slide block

#3X ¢4.5X0.5FW

DAy ady ha—ILT —A
Wash control arm

SUT AT — A
Radius arm

M2Xx6CS

EXg5:K—
EXg5 ball

M3X12ZE&R VRN N
M3 X 12 button bolt

#2X11.8=— R
$2X11.8 needle pin

ADvadL— MO
Assembling the swash plate

STEP 1

° AYwiaZdl—FMEABIIHOLISIZERY MK e
LMEDEEKEY MRV MNE L K-V T IT R
=231 ORI E S
EERY hAELRBAVICC VBRI, M3CSE

DAV TIORDADEAYP T ARY F
7.

YRy KRV RE)
Pivot bolt (E)

ERw MRV D)
Pivot bolt (D)

w

£=Tmm

{=5mm

Install pivot bolt (4), pivot bolt (E) and ¢5
ball radius pin to the swash plate body.
Note: If it is difficult to mount the pivot

bolts into the swash plate, use an M3
cap screw to rethread the holes in the
swash plate.

iRy MRV MD)
Pivot bolt (D)

iyuvﬁﬂ

TH A

Use thread locking agent
on all pivot bolts

iRy MRV RE)
Plvot bolt (E)

5R—IZVT A Y

]
#5 ball radius pin

M2x8CS

13




© [ |

M3x20CS -1

© @

M3, Fw b1
M3 nylon nut

@ [

M3X14MTS-1
M3Xx 14 flush head TS

© [

M4x458S -4

DAy aAFPIRNRAD v AT L— NORT
6 | Combination of the wash-out and swash plate

STEP 1
M3F+fa>+vh
Ty E—NT M3 nylon nut
Center hub
M3x20CS

90°

SYTATOYY
Radius block

YAy aTIh

9Imm

9Imm

Wash-out

)

ATwa7lb—h
Swash plate

Ry hEVRE)

Pivot bolt (E)

L~ | KFOEEREY MRV MIRBOIAARET,
Attach the radius arm to longer pivot bolt.

M4 X488
gloOv A ~Oy 7 i
910 mast lock )
Temporarily set
R
_

14




€

M3X6llE A - 4
M3 % 6 countersunk screw

© [ jmmmm

M3x12CS -4

bl o F
Cross wrench

Optional extra
2513-035

T34 KA =NV F
Fly wheel wrench

© M

M3X3SS - 2

Qe

EXg5HR— - 1

EXg5 ball
© [Jm
M2x6CS -1
© 6
M2+ v k-1
M2 nut

IV VEROMIL
7 Assembling the engine section

STEP 1
467514 F 11—
46 fly wheel
g60r =) I 7
#60 cooing fan
M3 X611
M3 X 6 countersunk screw
STEP 1
AEE Caution A EE Caution

IVIUKEDT. 75314K14—ILA
BREAAVICCVWEADY T,
TDLILHIIR. ISZVIVYI LD
AUBREBLY AU LTSS
L,

It it is difficuit to install the flywheel
washer onto the crankshaft, please
file the shaft slightly.

T VI VRITRADOMIX12CSIER1EHIR
BEL, TVIVEALVTL—LA
Hath, TvYVOEVI—-HLE
ToTHSMULHELTTEW,
M3x12CS for mounting the engine
should be temporarily screwed at
first. They should be tightened after
assembly of the engine to the main

K54 7Fy MY IR
Drive nut (part of engine)

754 kA — NV RER
Fly wheel washer

frame and alignment.

AEE Caution
EOLDET
F—R—A5—EI5VIL v A siit
FIZRRORAURIL, F—/K—2 Fet—h5—
S—oAYI ) BOBICERL Taer collar
TER&EL,
Check the direction of the taper D50 e 7 FODNY S
F——=Ff 7 — collar, 8ot af Crank shafl
Taper collar
0S46FX-HIi3 B¢ L N y i
OS& Y #7%E
Not included with OS46FX-H. 2320577 kDN b
Can be purchased from OS. %‘—:(—;ﬁ—
Taper ow lar
K34 T Ty v—
AL ET.

Remove drive washer

25w 2T% 7 b
Crank shaft

EXg5H—N
EXg5 ball

M2x6CS

zvIvII U b
Engine mount

OS 46SF-HD 5
For OS 46SF-H
FrTLrA—HF—

Carburetor lever collar
M2#y b

EXgsit—
EX#5 ball
M2x6CS

PN =LA DA
Throttle lever

15




© [ jmm

M3x8CS -2

@ =

M2.6X8TS-2 -4

STEP 3

275w F )V Assy

S
"“T" Clutch bell assembly
—

&
b

M3 x 8CS il
M2.6X 8TS-2 D
2 pd
% = F ity 5y Fa—
@ 2 5 i Clutch shoe with shaft
n ’/’U‘
CIV/ ’
- 7

e

7
70
7

| v
_>L_L_ T2 77 —EDETHY LT T,
5 Cut here to fit the muffler.

16




o |

#3X4.5X0.5FW --- 4

© 1

BRG g3 X g6X2.5F --- 4

© [

M2x6CS - 10

Q ©

EXg5+-—) - 10
EXg5 ball

INAV/TLR—F—L/NN—FEODHEII
8 Assembling the aileron and elevator lever, etc.

oy /aN—

STEP 1

Aileron lever

Brg. g3 X ¢6 X 2.5F

M2Xx6CS

EXg5:8—
EXgb5 ball

Brg. 03X g6 % 2.5F

)b b 3i—(L)
Aileron lever (L)

EXg5:~—)V
EXg5 ball

EXg5:h—)V
EXg5 ball

//@ M2X6CS

TAT YL A—R) Nt
Aileron lever (R} EXgbR—J)b @
EXg5 ball

$3X4.5%0.5FW
M2X6CS Brg. g3 X ¢6 X 2.5F

ITLAR—=F—L/N—

STEP 2

Elevator lever

B Ti 1

Nose side

IV R—=Z—L—
Elevator lever

EXg5:h—V
EXg5 ball

XETL /N—

STEP 3

X-type lever

XBIL /A—(L)
X-type lever (L)

EXg5hR— IV
EXg5 ball

Oy KLY REDFHMFHY) ETOTHSORF
2 mORA & ¥RV BTHIST FaL,

File off the boss at the shaded portion before
assembly in order to prevent interference with the
rod end.

17




© [ jmmm

M3 X8CS - 18
(x7bF547)
(Shaft drive)
14
(VM FFAT)
(Belt drive)

|

Brg. g6 X 10 X3F - 2

© (o

M3x8TS -4

© (o

M3x12TS -4

() |

83X gIX1FW ... 2

© |

83X g8 X 0.5FW --- 4

©

M3F1arFvh -4
M3 nylon nut

@ l\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

M3Xx35CS - 4

© [ jmmm

M3X8CS -1

© [

M2Xx6CS - 1

QO

EXg5R— 1
EXg5 ball

® #f
M2F b1
M2 nut

O |

83X 84.5X0.5FW - 3

© |

83X gIX1FW .- 2

o L[]

84X g5X6.5h 7 — - 2
84 X ¢5X 6.5 collar

© D

M3x35§5--1

i

M3U+» b -1
M3Unut

©) [ |

M3x22CS -1

Ty IN—T L —LDOEAL
Assembling the upper frame

47 MKS 147 Shaftdrive

NIVRNRSAT

Belt drive

STEP 1

YIRS A4T
For shaft drive

g19Brg. ;HIL X —
#19 bearing holder M3} Fw b 2

M3x12TS

LR~ — )3 —
Elevator lever

Brg. ¢6 X 10X 3F

M3x8TS

Ty =T L —LA

DFE

g ry—HRI U b
Aileron servo mount

Yy 7 hKS14T

For shatft drive

NILMRS4 7T

For belt drive /%\
M3X8CS g

g3 X g9IX 1IFW g
)

M3 nylon nut

[

M3 x8TS

Counter gear assembly

A B —X ¥ Assy

g3 X gIX 1IFW
M3x8CS

SYUT AT —hAT—
Radius arm stay

F— T = ARV E—
Tail boom holder

M3x12TS

M3x35CS

p3X gIX1FW
M3x8CS

687 T ARA U N—
Hexagonal cross member

. $19xg11Brg. RV & —
819X ¢g11 bearing holder

FE ARV RESDIZLTTFE W,

Upper frame Note: Each screws should be temporarily
assembled.
STEP 2
75 IR ILR—¥ L5
p . . — Elevator lever
%/ Frange inside
0 q ILAX—F— by L—-EXy }
Elevator torque lever pivot
. TR — L N— 1L %
TAEY L /S—R) o Lo
3% 4.5%X05FW A SOETHAMNTT FE W,
g : . Aileron lever (R) The mounting angles of the
M3UFw k B elevator lever and elevator
M3Unut \ ¢ix 85X 2-577 171 - torque lever pivot
G 94X 85X 6.5 collar ), are as shown in
g3 XgIX 1IFW @)\ the figure.
M3 x8CS

AL by FLI3—R)
Collective pitch lever (R)

M2Xx6CS

EXg5Hh— b

EXg5 ball
M2+ b
M2nut

IV R—Z—T %7 b

Elevator shaft

AL EYFT—A
Collective pitch arm

g6 X g8X 1.5/ 7 —
#6 X g8 1.5 collar

g3X gIX 1FW
83X 84.5X0.5FW
XL /8=
X-type lever

iar b Is—(L)
Aileron lever (L)
83X g4.5X0.5FW

I R—Z—btINT
LRA—=ERY b
Elevator torque
lever pivot

18




g10Xg14 X 1FW .- 1

p12X 18X 0.5FW -.- 1

P-120Y > 7 -1
P-12 Q-ring

© [

M3Xx25CS -1

© (@

M3+ fOvFv k-1
M3 nylon nut

STEP 3

A ATy a Tl —bhOpsR—IZ T AU,
KRV =Tk, AT—OIVITANET,
Insert the swash plate ¢5 ball radius pin into the

AL AL stay groove after each linkage.
Main mast

</ 0 p10X p14 X IFW

ARy TV 812
®/ Stop ring S-12

A A V¥V Assy
Main gear assembly

7 — b D ER B

Auto-rotation drive shaft

812X 18X 0.5FW

P-120U > 7(7) &)
P-12 O-ring (grease up)

)\ A—bORLIY Iy E—
M3J)rovrvy b

Auto-rotation torque limiter
M3 nylon nut

M3x25CS

IANE LAGIE-> 7 IRIET
RAMOY 7 EECLUET.
(M4 X 4SS)

Fix the mast lock with the mast
pulled up.

N

ITARNTY Y |
Mast lock |

A4 VXX ERT U R—XVYONATOEHRLU(AL—XIZHfET 5)
KOOI T EHEODTFTFE L,

Make sure of the engagement of the main gear and counter gear
(smooth rotation), and tighten each screw.

19



#5X12X0.8FW -+ 1

© ]

g5 X10X1FW -1

3 eI N} = kv
10 Assembling the fuel tank

STEP 1
O MIZfE->T, BRBIR VIR MATTET, (D According to the illustration, assemble the
Q@ ¥y v 7TEWMONT A% Fy b ERADICKORA fuel tank.
i, @ After the cap is mounted, sufficiently screw in
the nut.
Y STV
Fuel tank
Sy avnRaes
Silicon pipe >
BEE =y TN
Fuel tank nipple P
BEZ 7 x vy T
Fuel tank cap N
X 0.8FW R
gox12 % WRE AT Y
P @5 X 10X 1FW Fuel tank weight
YAV T $2.3%X3.6XT5
M5Fw b Silicon pipe 2.3 X 3.6 X75¢
M5 nut

yavies
Silicon pipe

STEP 2

WAL ¢ V&2 —()58)
Fuel filter (Optional extra)

TV DOFY T2~
Engine carburetor

RIFT—DT Ly v—
Muffler pressure

BRELZ O 2 7 L —ARICH T, BB 21T >TREW,
Piping should be arranged after attaching the fuel tank inside the frame.

20




@ (R

M3x8TS - 2

© | jmm

M3Xx8CS --16

© [ jmm

M3x10CS -8

© [ jummm

M3x12CS -4

@ (e

M3X6TS .- 1

© [ |

M3x18CS -2

©

M3}FAmOvFw b8
M3 nylon nut

© |

g3XPIX1FW --- 4

©

M3X207 DA A 2 /8—
M3X 20 cross member
9

O7—7LbL—LOHET
1 Assembling the lower frame

STEP 1
L N/A it s PN
— Tank vibration i o
; e preventing rubber LY
rame Fuel tank
L Bfidhe T 2
&7 | Vibration
Fuel tank| preventing
rubber
_h ik A (BREL A 2 7 B ISk D1 D)
Temporarily (Tighten after attaching
the fuel tank.)
1y —7L—A ok A
Lower frame Temporarily
M3x18CS 9
fho 1k A
M3 X8TS Temporarily VEE Ay
&y

Gyro mount

M3>1DO2 5y b
M3 nylon nut

M3FA12rFy b 2 %wx
M3 nylon nut 4 T emporarily
X 04 M3X 18CS
/ M3 X602 1A A 3 /3— 22 {"be(nll[;;o)r(arily
LSy b M3 X 60 cross member ~ )
B3 XgIX 1FW

Receiver mount

M3x8CS /

M3X207 OA AV )R— M3Xx12CS

_l M3 X 20 cross member FU—AT Y7L M3X10CS 75 SH e AT

Frame angle Fan cover stay

M3X 607 I A A 2 /3—
M3 X 60 cross member
e d

M3X6027 1T A AV IN—
M3 X 60 cross member

21



© | jumm

M3X8CS -2

© [[Immmm

M3x25CS - 10

©

#3XgTX154H 7 — 10
#3X@7X 15 collar

(T—1 |

M3X 267 O A A 75—
M3 X 26 cross member

5
2 VAN E )]
(Shaft drive)

v d

(R FESA)
(Belt drive)

© [ 1]

M3X 227 I AR /8 — w2
M3 X 22 cross member

© [

M4Xx4SS--1

12 7y/N—[OAF7—7 L—LDHEN
Combination of the upper and lower frame
STEP 1

M3IX227 11 A A 2 )3—
M3 X 22 cross member

M3Xx8CS

A

Q..@ ',(?.’\' )

=
TR

N
==
S— " =

M3X227 O AR/ —
M3 X 22 cross member

M3X26 7 11 A R 28—
M3 X 26 cross member

547D
BEEAHE
Unnecessary for
the belt drive.

B3XgTX167 7 —
@3 X g7 X 15 collar

M3 x25CS

RIVE R4 TOEE
A B —F Y AssyD
TFTORIZHEREOUET,
In case of the belt drive,
tighten M3 25CS into
the counter gear case
lower hole.

STEP 2

v 75—

© [ |

M3Xx35CS - 2

AR —R—Hy TV T

¢4 starter coupling

M4X 4SS

22

Muffler assembly

HAZTHw M3 Bl5E




F—IV 7 — L O eI MRSATDH
13 Assembling the tail boom | Only shaft drive

STEP 1

F=NVT =TIV KRS THAL REANZET,
F= VT —=LET—=IVEKSALTHA RETHOMA
IZEOEREEENTEEL £,

Put tail drive guide into the tail boom.

®e 66

Fix tail boom and tail drive guide at the
point below * with cyanoacrylate glue.

F— T — A
Tail boom

F—KSA THA K

Tail drive guide

* 85
7 L —Lfl 2z T — LAl
Frame side % 7 ° " Tail side
STEP 2
® PHFa—TAESTTIIhEE, BEL @ Cover tail pipe with heat shrink tubing
TOERPADELZDR RIA Y —4MEL materials. Apply steam using a kettle of

boiling water or heated air of hair drier to the
heat shrink tubing material. It is easily

TFa—TefUFIEET.

@ T—NT—LEkF—IVT—LKRVE—-RIZ shrunk.
BETELUAARET, @ Push in the tail boom to the end of the tail
@ {RiIEAREOM3IX3CSELOHDIFTTTFX boom holder.
W, ® Tighten M3X35CS which is temporarily
screwed.
B F 2 — T &5 >
W 2 —7 BRY LA HRLD.
Heat shrink tube __ Pull the end of tubing

X materials and twist to fit
F—SA T it to the end of pipe.

TIRORBLRIBAE, Y T 5,
Cut off the end.

M3><4BO¥vFvh
M3 nylon nut

SH—arbO—NVAHALR

Rudder control guide
N (Ch——
o) o,

AR AN BH D ETT—NT—bk AND,
Push in the tail boom until it contacts the g4 boss.

23




© [

M4Xx 4SS - 1

@

M2.6X6TS -4

@ (T
M2X10TSA U 7 VA -8
M2X10TS sprit end

©

Oy RLYREY
M2X45--4
Rod end pin with slot

©
M3X5SS - 1

O |

84X g6 X 0.5FW .- 2

© ([

M3+ Fw k2
M3 nylon nut

© U

Brg. g4 Xg9XxX4 - 4

14-1 T—ILF v DT SrvITbRS4T
Assembling the tail gear | Shaft drive
STEP 1
M2.6X6TS
FFYRY 7 A
LI5S
Tail gear box Sy F LR A
Tail pitch lever stay
M4 X48S
WRIF—) w7 —h
W-type tail pitch plate
Joint
STEP 2
#40.5mm
AFME S

a ]

%EEEEE Make the clearance
about 0.5mm.

F (e

Note: The double link pins

should slightly move.

WHEF— Iy F 7 —h
W-type tail pitch plate

F= NI T

Rod end pin Tail housing

F—=I TV —RFEILE—
Tail blade holder

ATV oy

Double link pin M3X 5SS

Brg. g4 X g9 %X 4

M3F 0> F b

M3 nylon nut
M2X10TS

4\ &%  Warning

X M3IX5SSIET—IY v 7 FDIEHICADLE, 290y B DHTHDRAAT SN,
X Screw in the M3x5SS with thread locking agent attached, to the dent of the tail shaft.

24




© M

M4X48SS - 4

©[ |

M3X1527 DA X /N

1

M3X 15 cross member

© (W

M2X6CS -1

G ©

EXgsRh—J - 1
EX@5 ball

@ >

M2.6 X6TS -2

@ (»

M3X8TS -1

© |

p3Xg8X 0.5FW --- 1

@ (jmm

M3x8PH - 2

O (@

HA4REY -2
Guide pin

STEP 3 , STEP 4

M4 X 4SS

FHOLTY v 7 ko
CIEBBESEAYFTHBE

LTLZEEWN,
F VRS TVUr T h g2 T Correct the shaft position to be
Tail drive shaft ¢2 piano wire horizontal with cutting pliers

on a flat place.

®oee

F=I T —REFTUARETT—VE IR, Yy 7 OV 2R LET,
TUNHEFHIEIRVFTHEL, T—VE—R —MPFEOMETHEELANE D IZRBE LTI ATV,

Rotate the tail without equipping the tail blade and check the shaft’s rotation.

If the shaft does not rotate smoothly, modify the position with cutting pliers and adjust it so that the tail rotor
rotates smoothly.

STEP 5

LT A\ 5 & Caution

-
M3X3SSOHUHIkE [ Pre-assembled | |} 5y 2 538854 2 e M E
Condition in which M3X3SS is assembled. || 7z < &Y E7 / &I ORE
M3 X 3SS ERYET,
Saty My S— No. use grease.
Joint axis cover
R =AY 7 b

Bevel pinion shaft \
M3Xx3SS

MEESVAN (- JAt
\ Joint shaft cover

90°

FE AV —FYORAETL—AICKHLICICHERE LT EEL,
Note: Mount the counter gear case vertically to the frame.

STEP 6

M3X157 DA A 2 /N—
M3 X 15 cross member

Ty FI o
Tail pitch link
YAYYaATI RN REY

wash-out guide pin
EXg5+-— IV
EXp5ball
M2X6CS

Ty F LS —
Tail pitch lever

25



@ (jmmmm

M3Xx12PH - 2

ORI (i

M3X20PH -2

©
M3FrtnarFvy -3
M3 nylon nut

M3} 3
M3 nut

Ol

BRG. g5Xg11X5 -2

© (e

M2X10TSAY 7V f
M2X10TS with sprit end
8

O |

p4 X g6 X 0.5FW - 2

© [

Brg. g4 Xg9Xx4 - 4

P VE e )Y i fiva
Assembling the tail gear

RIVMKSAT
Belt drive

14-2

STEP 1

A\ 3¥E Caution

AL IVIRNL M, FRYHIFLY.,
FXEDHAYLAVTTE, B
DORERAIZRY ET,

Do not bend, scratch nor otherwise
damage the timing belt.

vvarvA 7
Silicon pipe

M3+ Fv b /
M3 nylon nut

M3F v h BRG. p5X g11X5

M3 nut

14T 7=V 7T—V —(+ 7 M)
14T tail pully (with shaft)

) BRG. g5xgl1X5
F—=IF¥r—AR)

Tail gear case (R)
H4RT—V—
Guide pully
A\ X% Caution %%?
HMIAATT I
Guide pulley alignment PRIV 2SI AN % M3 X 20PH
Timing belt M3 x 20PH
; o
E = | 4 M3x 12PH
Left {=-] | Right F—NEY r—AL)
Tail gear case (L)

A\ X® Caution
T—)—p8E{EB&L
3. KEOBEITER
Do not fix the screws
too tight.

STEP 2
S ) ZAV RS/
Tail housing
M2X10TS @’—MXMXO.SFW
> D

M3FA vty b
M3 nylon nut

F=NTl—RHENE—
Tail blade holder

26




EX g5/ R— b1
EX ¢5 ball

© |

M2+ w k.1
M2 nut

© [

M2X6CS -1

© (=

M2X4.5
oy N> Ry .4
Rod end pin

S

Wl — ey F
ARy -2
W-type tail pitch guide
pin

© 1

BRG. g3X6X2.5F - 2

@ (o

M3X14PH -1

© {

M3+tf132Fy k1
M3 nylon nut

O |

p3Xg4.5X 0.5FW --- 4

©

M3IX58S -1

STEP 3

FoWEYF TV EaETF—= T =1 —
Ty 7 MNIEUET.

@ TN IUTEFIOAAR, T—IT—
V=% 7 Mo XK ITM3X 5SS # §i
DIABET,

e

M2X4.510y KLY REY
M2X 4.5 rod end pin

|
P
S W) o417
M3 X 5SS ig W-link pin type

&

WHlF— Ly F 7L —h
W-type tail pitch plate

@
$3X4.56X0.5FW

BRG.g3x6%x2.5F |

AAEE Warning
v 7 FDCERK
BhETHHAU,

Screw to the leveled
side of the shatt.

M3Xx14PH

WF—I - F L IS—

W tail pitch lever

(D  Pass the tail pulley shaft through tail pitch
plate.

@ Install tail housing to tail pulley shaft and fix
it to the leveled side of the shaft with
M3X5S8S.

A\ & Caution

FrIER

KX OENUD S
Check the direction
of the screw.

It must be fixed
from the side
without boss.

=

HiDi@E k&5 ITiER
Do not screw too tight.

p3X4.5X0.5FW

| ——BRG.g3X6X2.5F
@————Wﬁ!‘?—)v Yy F A RE Y
W-type tail pitch guide pin

F=NT=) =¥ Tk
Tail pully shaft

M3+ A Fy b

EX g5:8—)1
} EX ¢5 ball

M2x6CS

A xE

Caution

A DALEIZIER
Check the position of the belt.

O

FIEy FLsS—
Tail pitch lever

27




@ (T

M3X25PH - 2

]

M3+w b2
M3 nut

STEP 4

A\ ;3 & caution

F=IT—LDIVJIL,
Zu br—Z0AflnRER X ICEH
WIESHELTIHHAHET,

Set the groove of pipe to the boss
on the inside of tail unit case.

=)L

M3X25PH

4\ ;£ Caution

TTFEW,

Ay —XvH5r—2%7
L—Aic® L. 90°CE Y i3

Mount the counter gear case
vertically to the frame.

ADVI—FY DRy IS5y RE

Adjustment of the counter gear backlash

AV UA—XTEAAVETYONRY Ty V@B A
D A A V< A N2 OBrg. B & — & T2 VEA A OBrg.
ANT—DFINCZ VIV PRAHOAT 2D DO
T, AR FNIEL L TAY EMOMN T ET.

IS5 FRNOEZF U EFT AL UEY AT A —FTHE
NENEY) RNy 25y a BN BERIZEB L TTF I,

When adjusting the backlashes of the counter gear and main
gear, loosen the main mast bearing holder screw, engine
mounting bearing holder screw, and engine mount mounting
screw shown in figure on the right, move the whole unit forwards,
and tighten the screws.

Adjust so that the backlashes of the clutch bell pinion gear, main

gear, and counter gear are correct.

AEE
l. =L 7—LDIVIE, XMV TL—A4LRD
ETRICEHLEXT.

N, 543U TR, K54 A—ETER 0=

LT, BLBWEEICRYEY.

i, ~ bk OEESHEEELET,
A\ Caution
l.

Set the groove of tail pipe to the boss on

the inside of main frame R. STRSATF—1))—

I}. Adjust the tension of the belt so that one Drive pulley
side of the belt cannot be brought into
contact with the other side when it is
pushed with e.g. a driver.

Hl. Check the direction of rotation of timing

belt.

FNT—=—
Tail pulley

28




@ (how

M3x12TS- 5
(Y7 NRKSA4
(Shaft drive)

v d
(R NRSAT)

(Belt drive)

M3 b2
M3 nut
(Y7 MRS A4TDH)
(Only shaft drive)

(© |

@3 XgIX1FW .- 1
(YT PRI TDA
(Only shaft drive)

© [ |

M3X22CS -2
(Y7 WMNKSA1TDH)
(Only shaft drive)

© ]

g3XBEXTHS — . 2
83X 85X 7 collar
(Y7 R4 T7DH)
(Only shaft drive)

15

F—IT—LTL—ADHEIL
Assembling the tail boom brace

STEP 1

e 6

®

F=NT =L T V—AR—3IFN%
T =2l UIAL,

AR — H RS b &3t v T
TREWVRAMILTS).

Screw the tail boom brace terminal
into the brace.

Assemble two tail boom braces so that
the same side of the tail boom brace
terminals at both ends faces in the
same direction.

TL—A
Brace

F=NT=LT V=2 —IF)N
Tail boom brace terminal

16

EEORF
Installation of the tail stabilizers

STEP 1

YT MRKSATDBRE
For shaft drive

®

M3x12TS

847X
¢4 hole

M3X12TSZ T # H £ ¥
D3 EBL., T—IVF
YRy 72k %E L
E

Pass M3X12TS through
the g3 hole of the vertical
stabilizer to screw the
stabilizer and tail gear
box together.

378 M3k
#3 hole M3 nut

e T MESALT -RILMRS A TFHE
Common to the shaft drive and belt drive.

I
Q ™
M3x 18CS ﬁ@f{f!

M3x12TS

KPR

Horizontal stabilizer

M3Xx12TS

5/,

M3X18CS

Bracket

g3 X g9 X 1FW

T 4

Vertical stabilizer

83X @5EXTH S5 —
83X 35X 7 collar
7 9ICD AR
Vertical stabilizer
setting band

M3Xx22CS

M3Xx12TS

F= T —=ALTL—A
Tail boom brace




©
M3X3SS - 4

(©) |

#3IXgIX1FW --- 8

© [

M3+ Fw b4
M3 nylon nut

© [ O

M3x18CS - 4

©

M3x14[M- 4
M3 14 flush head screw

2Fy R7v NORfT
17 | Installation of the skid foot

STEP 1

33X g9X 1FW
M3FrrFv b

rd
2 KISA Ty T M3 nylon nut ///
Skid pipe cap 21 ]
M3x38S8”
L .
. o AFYRTYh
AFwy RN T Skid foot

WM E A ZAP A GAP CA+  SKidpipe

— M3X18CS
#3XgIX1FW

18 0—4 — Ot
Installation of the rotor blade

STEP 1

A\ % Warning

S)

W= T ROBSREMONE 7 4 W%y & —

F o TETHLG YY) £, L=V RETL—FORBALEE LA L
N—=hr TV RONBIZR—IVRUVETH 2T Z BEEIATVWRVWERBTIBIADY LT,
3, (FEE) Rotor blade will be thrown away unless the
K=V RUTH 2T =825 #Hlmm AN H O root end is not attached directly to all over
Fa—TEAVR—F A 7 TYDERYD 23, (FHi) the cut-off area on blade wood.

WSR2 V- hT Y RIZ2F &,

N—hrLr ReBfHir, M3ATUekioOET,

B AR VWAL T 58012, D—&—Aw R
L—RABENF = LIAA, W—bhZ UV RE AL
TV —ROAFMERSLET,
BBIIAA YT LV—REN—F TV ROBERE 2
LRT, BIEEERI AR LIAAE T,

4R, RE/ME, BRICEFSLTLEIN,

Reheat shrink wrap entirely with a heat source (hair
dryer, steam from a tea kettle). Be sure not to hold the
rotor blade in one spot over the heat source too long as
the shrink wrap may burn and tear.

Cut the wrapping film roundly at the root end mounting
hole with a cutter knife.

Mark the outer side of the root end with a ballpoint pen
(both on the front and back surfaces).

Cut the tube 1mm from the marked part (both on the
front and back surfaces).

Please make sure to fix the root end with a quick drying v
glue-all over the cut-off shrink wrap area on main rotor e
blade. TR ) 2 5 1
Attach the root end and screw it together with screws.  7Ap A GAPCA +
Insert the main rotor blade into the rotor head blade

holder before the quick drying glue has hardened so

P8 ©@ ©

2 7 M3 1411
M3 14 flush

head screw’

S

&)

Z

® 0 O

)

=y

Sle)

7

/2

—

I—hrITV KB \

I—hrTV KA
Rootend (A)

Main rotor blade

WAk
ZAP A GAPCA +

[]

P

= 7

that there will be no gap between the root end and main Root end (B)

rotor blade.

30




STEP 2

AL TV—=RONST VAR T,
Balance the main rotor blade.

@ } M4 X 28CS
ﬂuww N2 f- }é 5\

M4 nylon nut /
BT —7, FA-VEEHRETET,

Wrap a lighter main rotor blade with

tracking tape or a decal to bring it into

balance with the heavier blade.

(©) | [Ty

M4x28CS -2

TL—RRI &~
Blade holder

M4+ 1B vF k
M4 nylon nut

STEP 3

© [

M3Xx15CS -2 m

@ F = —TL—K
/ Tail rotor blade

M3ts1avtw k-2

M3 nylon nut

M3+ 17w b

M3 nylon nut

M3Xx15CS

31



@ s

M2.6X14TS - 4

©)

82.6 X g7.5X0.5FW . 4

Y REfSFw b2

Servo attaching nut

@ (oI

M2.6X14TS- 4

© |

82.6 X ¢7.5X 0.5FW - 4

19 H— AR OET
Installation of the servos

STEP 1

5 & —4— KO

Installation of the rudder servo

PE AN
For shaft drive

F—RT Y AR —

Servo mount spacer

H— KB F v b

92.6 Xg7.5X0.5FW

M2.6X14TS

RIVEESAT
For belt drive

H—RHEF b

Servo attaching nut

V Rbi NV
Servo mount

V&
8

d
()
4A¢7X

b AR —H—
spacer

0.5FW
M2.6X14TS

STEP 2
g v — RO

Installation of the aileron servo

M2.6X14TS

2.6 X87.5%0.5FW

82.6X67.5X0.5FW

32




@  EEIe

M2.6X14TS --- 4

(©)

p2.6Xg7.5X0.5FW - 4

ARG F 9 b2

Servo attaching nut

@ (e

M2.6X14TS - 8

©)

$2.6Xg7.5X0.5FW .- 8

I T b 4

Servo attaching nut

STEP 3

AV 74 Ty FH RO

Installation of the collective pitch servo

KU v b

Servo attaching nut

M2.6X14TS

STEP 4

IV AR—4/ A0y NV —ROEUT
Installation of the elevator and throttle servos

KR F v b

Servo attaching nut

I AR—4&—
Elevator

0
ORRLe
l""
Q- I M2.6X14TS
cﬁ 92.6X57.5X0.5FW
(7
/ O
ONIE
l"‘

Thiottle

33




00 | ZIE/ T T B OEE
Installation of the receiver, battery etc.

STEP 1

a3 . o [EHT—TENERTIvrOvy
‘/-\’/(D-O)%:ﬁk Y MZRY T E T

Installation of the gyro o Ut DAIKAT b i Rl

MLUAVEDIZUTREWN,

e  Attach two double side adhesive tape
to the gyro mount one on top of the
another.

e  The gyro itself should not directly
contact the frame, etc.

(%) (Note)

Ty o DA NIVERSATDEE

Gyro Fgr belt drive X
T A OREDPH Y 5 - FYIEH LAV

LBEIZBTTT &V,

The gyro itself should not directly contact the

counter gear.

A VAR —FY
Counter gear

YyA0
Gyro

i i 7 — 7
Double side adhesive tape S

STEP 2

INY T Y —| AL F-DHUE

installing of the battery and switch o AMYTFRVI=A=ND LMY

BOFTTEIMITET.,
o Ny F V%l — I THY A
&Y,

AV F
Switch

Attach the switch to the receiver

\/~ / mount with the attached screws.
e ! g e  Attach the battery with double-sided
adhesive tape.
/% ALy FTU—h
Switch plate

ma%w“% Aq 9 FIED R

Double side adhesive tape Screws to be attached to the switch.

STEP 3

KUY —ReZE#Y 7OROFEMTFIZE > TRHR LU TTF X0,
Vo —VDOHFBIZS DBRNIIEY —RD=a— NN EBRLUTRFI W,

Wire each servo and the receiver in accordance with the radio transmitter operation manual.

Align each servo before adjusting the linkage.

34



a

STEP 4 ‘
AR ¥ A BT > T DR

Installation of the receiver and gyro amplifier

TAER

Receiver

YyA4B7 7
Gyro amplifier

JyAar4rayra—-5—

Gyro gain controller

B AR

Vibration preventing sponge

S

o UrARTUI It v~
= k@R T—7IZTY Y —/3—
IUYMIROAITET.
(STEP2D A1 v FONMBERE R
T)

o EEMICEHEAARL YEENT
NyF)—D ity bLET,

o NYFELFMHLTZEMILT
NEOESIZEELTFE W,

o Attach the gyro amplifier and the
gyro gain controller to the receiver
mount with double-sided adhesive
tape (considering the switch
position in Step 2).

o Wrap the receiver with the
vibration preventing sponge and
set it on the battery.

o Fix the receiver with a band, ete. so
that it may not come off.

FAVZAN
Band

B

Receiver
Ny F) -
Battery

Yyqanyr7
Gyro amplifier

T Y—FROHEMEAME—FI)

TR 28 V—REeERLAI Y FEANTA
FAvTEY—RORdE A EHRL X3, DA EOE
BlE, BEROVNR—AZALL v FRYIYBX T, I§ETOE)
SHEIZEY PLTTFE, (UNA—RRA v FORNT IR
Ty MEHOBE IR — R EFMALTRFEWY

AT A v 7 DIEARBE(E — KD

AT A YT DEAEERAREZT TR, REORCAYVEL2HEL

<.
Lot ) AT RE W,

Basic operation of sticks (MODE II)

Basic operation of sticks is the same as the large-sized R/C

helicopter.

@& 45—

® 74—

© ZLR—&—
© TlbR—&-—
& Ziroyr

& =Zaroy

® Tyarv

®»h Trvoarv

b @ Rudder

pia ® Rudder

avy © Elevator
7Ty @ Elevator

5 ® Aileron

p © Aileron

INA ® Engine-control
A — @ Engine-control

Right
Left
Down
Up
Right
Left
High
Slow

35

To confirm that the servo (mode II) works, turn on switch after
connecting transmitter, receiver, and servo. Then confirm the-
direction of rotation of the sticks and the servo.

When the direction of rotation is incorrect, change the reverse
switch of the transmitter and set it to move as designated.

(In the case of using the transmitter set without a reverse switch,
please use the reversal servo.)

[
i o 2/ % Throtule servo
i b : {
i Right .
Rudder .
2ucder i N "

IS
Low (Slow) R = o) Plaeh e
) > :
Thrattie & pitch BT e e NS

Ny

(. Flevator servo

~L




21 £0v FOMEIL
Linkage rod assembly
Iy Ry KS.-4 @ EwFOv K (2sets) @ AAESA4H¥—a>2  O—DOw K (2sets)
Rod end S Pitch rod Stabilizer control rod
@ 12mm ow RV KS 25mm
Rodend S
M2mw KT K .32 - m M -
M2rod end - r - aladiios ——
2.5mm 1(1_5&]
@ IFVUIT7—A0Y K (2sets) @ LV R—Z—L)3—/A 7w 20y R (2sets)
Mixing arm rod Elevator lever / Swash rod
45mm o 40mm
— © TR A1 J 10 - — ]
= 3 28mm ’ l 26mm
E | { f >
== ® TV NR—/ATyany K (2sets) ® XBL A=/ TV R=Z— VT V73— (2 sets)
g_ Aileron lever / Swash rod X-type lever / Elevator torque lever
— B 45mm 35mm
= pg—— !_‘1_ = —— —tT—
— R 18 A ( E 8 g 11 ]
— | S easaue 4
= | 29mm >| ’ 24mm {
— = 1
== @ ooy K (2sets)
— (&) Aileron rod
— o 130mm
=
— —3, — —
— (i 8 I 111 Bl ]
= ’ 120mm
—— I
= L R—4—1v K(2sets)
E Elevator rod
— 140mm o
— - -—— I
— g\ m ] 8 E)
—— O
F— o ’ 122mm \]
—— I 1
= ® ¥yFowk
= Pitch rod
—— 70mm -
— l 58mm |
— I !
= ©® Apwbimy R
—— —
R Throttle rod
(@)
O
e
T4 — 3 }
12mm S~ ithif 3
20mm m
T g
15mm
e 60mm
42mm ! -
I

36




22

)y — QR
Installation of the linkage

STEP 1

o YWFT—AIFT U IT—A(E
WEOQDOY RTO2REFET,

® Connect the pitch arm and mixing arm
(the shorter one) with the rod @.

o AAY AV IA—IT—AERATY
a7y bharba-AT—LEQD
Oy RCoOREET,

o IFVUIT—AEVHERATY
a7y R—DERy MRV EQD
Oy RCoa&¥ET.

o Connect the stabilizer control arm and
wash out control arm with the rod @.

® Connect the mixing arm (longer one)
and the swash upper pivot bolt with the
rod®

e AJwapy—tIl
R—J—L R—5@D1 L
Ne= e ATy a7y —%
&Ry RTo2REET.

o XML NSN—2 L R—&—}
NIV nR—e@DIY KT
D EET,

o Connect the swash lower
plate and elevator lever with
the rod @.

o Connect the aileron lever
and swash lower plate with
the rod ®.

e Connect the X-type lever and
elevator torque lever with
the rod ®.

37




© [

M2X6CS:- 2

d @

EX g5 h—J -2
EX ¢5 ball

© 0
M2+ k-2
M2 nut

© [l

M2X6CS: 2

Qo

EX g5 HR—J) -2
EX ¢5 ball

© f
M2 b2
M2 nut

STEP 4

o vH—iK
Aileron servo

M2X6CS
EX g5 Kh—JV

EX g5 ball @ 4

12~13mm /f,&: f ?@E Z
€]
o\/ ."“

o BY—RIIER A1 v F/IZEBICK
BMLoa— b S EBUARETY &
r—TEDOEET,

o Connect each servo to the power,

switch, and receiver, and link the other
parts with the servos neutral.

MALURS
90°

A7y Y 2 ASSY

Swash plate assembly
Il

Oy RORZFY—RIZE>TREV F

T, ADDy REBODOY KIFAUEXIZ
LY,

The roe length may differ depending on

the servo.
Make the lengths of A and B even.

STEP 5
T R—ZH—R

Elevator servo

EX g5 ball

EX g5 R—JV

TLR—g—y—K

Elevator servo

#110mm
Approx. 10mm

QXML N— T R=Z— L NR=HPTI kD L5 L ET.

XH L A=
X-type lever

Oy RORIFH—RIZE->TH
%V &Y. Aoy KEBOOy
NMIHUEIICLET,

The rod length may differ

depending on the servo.
Make the lepgths of A and B even.

90°

@ A7y vadb— BT AMIKLTICNNRDEDIZLET,
@® Adjust so that the X-type lever and the elevator lever are parallel.
@ Adjust so that the swash plate is perpendicular (90°) to the mast.

o DUV —IRBEN L7514 NHTT,
AVN—=F Y RITA MNELRAERKRATHRELTRE W,
o This linkage is for standard flight. Determine the linkage by yourself for
inverted flight.

38




© [mm

M2x6CS- 1

g @

EXg5Hh—J -1

EX g5 ball

© f

M2y ko1

M2 nut

STEP 6

AVIF4TEYF
Corrective pitch

AH

Horizontal

AT T4 ELAXTLT,
Move the spline by one tooth.

TROF—ZI B E>IZTORTCHEELET.

13~14mm

%

IR

Horizontal

T —HRIZ&>T
RXHENBETT,

The length must be adjusted
for a servo to be used.

®@®

Set pitches with the radio transmitter in accordance with

the data in the table below.

Ky 0%

i

Pitch setting ~ {X/H#)
(This data is available when the

computer transmitter is used.)

(IDF—RIFar¥a—270FR%

¥ TIUYVUBKEL, v75—RhEIEIVDERLE
7T, AR RETT,

% The pitch depends on the engine fuel, muffler,
etc. The standard value is indicated.

ZN RN VA
M Q U@ Yy FAT 4y VAN 74 FIVUP1 74 KIUP2 FA—=hd—F—av
| \ Pitch stick Hovering Idle UP 1 Idle UP 2 Auto-rotation
il
NTEYF
I rﬂ o o ] 13°
Ol OO0 High pitch ? ° °
VAV "
LA s A 5.5° 5 5 5.5°
L T Hovering
7 ‘ 7~ -
oo @j}@}_ﬁ O—tw s -3° -3° -5° -5°
L‘: - = Low pitch Minus 3° Minus 3° Minus 5° Minus 5°

39




© [

M2Xx6CS- 1

Q@

EX¢g5 R—J-
EX ¢5 ball

© 6
M2Fw b1
M2 nut

w1

STEP 7

A0y db
Throttle

KOFRICITRVET,
Carry out pre-setting as follows.

HERAL TY—HRih— 2B
FiT &7,

Make sure of the position and
install the horn.

F ¥ TV A —DRECHENT
WENHERL TS,
Check the carburetor if it is
opened completely.

stick.

satisfied.

e AT A Y Z AL

Fr TV N—=H5—
Carburetor lever collar
M2 v b

M2 nut

EX g5 K — I
P , EX g5 ball

Ay bbb R—
Throttle lever

M2 6CS
EX g5 K—),  OS46 SFHMOAML £

2 EX ¢5ball Use for 0S46 SFH only.

IMODEH l

I8\

™~ Stick: Center

A7S{ 4107
FoUTHII&ET,
Turn the horn to
right with one-spline
before uttaching.

ATFA VT TINA

|’E—Fl |
-

NI

= ==

IMODE il I
&l
ole

Stick: Full high

IYVAVATY NVAD—DI(Z VYV ANy )
When the engine throttle trim is LOWEST (Engine stops).
IVAVATAYIMAO—ThYLABAT—DIFIF Y TV A —D RS ANRELIHU L5 1IL &7,
Barrel of the carburetor can be closed at low throttle and low trim and can be completely closed at low throttle

A b IR—
Throttle lever

BEFTRTEMETS L SIEX g5 R — V&l BMER Y — KRB — VDRI EHBLET,
Adjust the mounting position of EX g5 ball and the length of the servo horn so that all the above conditions are

MJAZAT—  Trimslow
AN, N

y
olopgolo

(=25

40




STEP 8
54—
Rudder

e Passthe rudder control rod through the

o FX—avhO-—NOY REAINE
guide and out of the bracket, and attach

KEERERT7I 7y MM EELTR
MICM2y Ry REID HT 3. the M2 rod end to the rudder control rod.

v I7bRZA4T

For shaft drive
IR A
ZAP AGAPCA+

Rudder control rod

Bracket

HA K3
Guide (3)

M2y R K
M2 rod end

SH—aviha—inay R

RIVEKNSAT
For belt drive

HA R8s
Guide (3)

I P 2 2 1
ZAPAGAPCA+

Bracket

SHA—avba—Nay R
Rudder control rod

& M2o v FrF
M2 rod end

M2y Fx R
M2 rod end

A % Caution
JAXHERE, FNT =LA FICRBTFa—-TE2PHETTEY, (55—
fO—wBy FEF—WT =LA THAEIEMLBVESIEERLTTELW, )
Cover the tail boom pipe with a tube in order to reduce the noise. (See that the
rudder control rod doesn’t contact the tail boom pipe directly.

41



g ©

EX g5 R — -1
EX g5 ball

© #f

M2+ bl
M2 nut

© [

M2X6CS -1

STEP 9

o SHA—IVhO—Oy RMWAL—AIZEHL &
IZIE A S BORMHBEL 7,

o Y—Hh—fliooy KizoWTHiiFinIiy
EUTAL—AIBHS KOITHRLET.

o Adjust the R section of the hold fitting so that the
rudder control rod moves smoothly.

o Perform bending, etc. of the servo horn side rod and
ensure that it moves smoothly.

eI hKFAT
For shaft drive

\L 13mm

VATV - =)
Pipe hold fitting

@

@

RIWVPMESA4T
For belt drive

EX 55K — ) 2
EX g5 ball X RN
M2X6CS ’

R Tk AEE
Pipe hold fitting

Y TV T L= ROy FAPREEETT RN L
T+5~+6%Th2 LD, M2OY KLV RD
AVRABERBELET,

Adjust the M2 rod end screwing amount so that
tail blade pitch angle is + 5~ to 6°to the rotating
direction.

A
v - 010

i

H—Rih—t 7R

—a—hrZN AT4wTZ, M LA:

Servo horn: —a—k3 N

NEUTRAL Radio transmitter
Stick, trim:
NEUTRAL

F=NE Y FlL -
ail pitch lever

eI RRS4T Q'———]
For shaft drive
=P

Nose

F=NT =3 TITHU
THEf DOALEFIHRE)
Perpendicular to the tail
boom pipe (initial setting)

RAUMKS14T
For belt drive

TN T =L Tz
THEAOOEGIHRE)
Perpendicular to the tail
boom pipe (initial setting)

e 1

Nose
FT=IVEY FL /A=
Tail pitch lever

42




23 * v EVORUT
Installation of the cabin

STEP 1

*Fy /-
Windshield

@ OSD M2x6TS

M2X6TS -+ 12

ZE T ANE S
FY/E—%FrEUIIEHET

Frby— .
Cabin M2X6TSTUEIEL £3 (FAREgL.T%R

BT £9),
Sy CYOREE T T e — NTR e Cutthe shaded portion.
BESIT. By RLTLAEEN, Fix the windshield to the cabin with
Cut the bottom of the cabin for engine M2X6TS (Make lower hole ¢1.7.)
plug heating.

STEP 2

© [mm

M3X8CS - -4

of -

gIXIX1FW -4
M3x8CS

g3X 99X 1FW

7 aal >

> /
A74
F) f‘\w'{é}&/
P n: ?‘l J
"".EL‘.(}:I*,\:‘Q
/4 \
\

(¥

f\Q\M3 X 8CS

™~ [ B3XIX 1IFW

43



o4 FTH—ILDIEY DI
Attachment of the Decal
STEP 1
RABIZA DY TCTH—IOD
. —EHv T B,

Frev Cut a part of the decal to fit

Cabin ® the boss.
-
Top \

S 2/7
mroao. {7 4 I/”

WEBCY,
The opposite side is B.

STEP 2

JE21 4

Tail stabilizer

Cc-@

C-@
& sl
Opposite side

c-®
Cc-®@
B
Opposite side

ATIRR T ER
Horizontal stabilizer Vertical stabilizer

44




@751 ME

FLIGHT TRAINING SECTION

AN AT R—F, A O —=R— F—)VO—& — BT
LET,
FATIERKOEBII+FREEL, K2R 71 MEBELATFY
A

HR D E Y

RITBETORADERT, ENTHEEIBENALVT I LDR
WES, EBALBEELTFEIW, EHLALEELTHARWVE,
MmO DN BT 51 MERVHLN R RS
RS £,

AEE

RITOBZAT | MOTHETEWVITRVER

o JESITANND
o L IZHMND D
o RER. WRARBEK. Wi KITEWR

4\ Caution

Do not fly in following
circumstances;

Flight Field

o Close to people
o Close to buildings
o Close to rail roads, motorway or power lines

aa

A

FRAT BT IR D sAR

o AUNHERIIHMESTVEN, & EHRLUTTFE W,
FLWOHIL, CAMEDREIANLTY, 7540 MJLilH6d
Frw I LTFREW,

o REMOTBIMKRCEE/RMUNY T —DARE, BEE LR
LTFRT W,

LR

T AT, (SYVIVER OMAESTIOLE
T,

FEL < IRAR & BEVROICE > RN SIS DY
FEw,

Pay your attention to following matters in order to fly safety.

Transporting your model

When transporting your model to the airfield, always place it in the
car so that it does not bounce or fall over. Should the model not be
fastened securely, it may become damaged, and as a result safety
and flight performance may be adversely affected.

ACaution

Check before flight

o Confirm if all screws are tightened completely.
o Check the batteries for both the transmitter and receiver to be sure
that they have been charged.

Safety method

If your national modelers organization provides insurance
against accidents with your model helicopter, we strongly
recommend to enlist as soon as you can.

For further details, please contact the hobby shop where you
have purchased your kit.

45




HH T BRETIC

WETR AA-TTIAN
@ CITHERDERERIEROBELHAICEAATEE

AT 4 v 9 DEAEEE— R
AT 4y 7 OEABRIEERUORCAY £ £ <
AUTT,

Loy HATFE

Basic operation of sticks (MODE II)
Basic operation of sticks is the same as the
large-sized R/C helicopter.

T, BRICENIEC & ICRD T THREN

1 HADITANIZBAEREET,

2. TRy ik, -4k, TLR—=4—-FTvy 7.4y

V. IVAVNZY YAV RNO—=IWNL AT A
HURME AT 4w 7HAERMEL XY,

3. TODAA—TVEHHIIBDT I NTHTHICWARZE .
FIFLTEET, KLY L EL &5,

4. v bl a—F—IIHEERIIAATEE., THhIZfiE->

THETHZOEHIRNTTY.

® 4 b

& 44— K ©
& TVR—&— A

@ Tl R—&— A

© Ty £

© iy JE

® Tyav Nt

® xTvav A0 —

TN
® ©]

@  Rudder Right
& Rudder Left
© Elevator Down
@ Elevator Up

® Aileron Right
@ Aileron Left
® Engine-control High
® Engine-control Slow

Before going to the flying field

Y¢Pre-flight familiarization

® Let your fingers/thumbs learn the movements of each

@
MODE ni ‘
®
® @ﬂ&\(a

channel which are the basics of the operation. Practice until
the fingers/thumbs move naturally.

1. Place your helicopter in the center of your room.

2. Speaking “Roll RIGHT, LEFT, Nose RIGHT, LEFT, Pitch UP,
DOWN and Engine Control HIGH, LOW------ ” Operate the
sticks accordingly.

3. This imaginary flight control will help you to display
improved performance in subsequent real flights. So, we
suggest you exercise the imagined flights.

4. Record some of your operations on a cassette tape recorder. It
is very effective way to speed up your learning process.

754 MIHEMTES!

AEE

Let’s start flying!

4\ Caution

Y B —EFIV T 5 FVRERIIMES>TOE TN
Yr TORBRUZERAO=v I RNy F ) —ZHEMIAEX
NTHE T »?

¥r Check again if all bolts, nuts and other fasteners are tight.
% Check if the batteries of your radio are sufficiently charged.

BRELHCDWT
1 BRI Y IS o 70— BRESBETY,

BRI, BTV YV EELEIET,

® HVY URTHIRMERTEEFTADTHELTERI Y,

@ Vo —REHIMBEAS<HAKUR T OO TIHNITIE+2
HELTTEXW,

® LI DRATABCIZY v 7 HBEDIZ X ) HEng
TELTRNEW,

HYV v IvoEasiE, AV U L2z L, 2120

VIVAANIOHETRGITAEDE, BTFEHALTFTE

AN

FRWmATHLIT-

TREW,

KBZOIEL TR, HAHIBBHBE LAV T T X W, Fioa /o

ERNENLOEEIIITHROTTRE WY,

ENEERSHTRE

® MBI Fax RIS ITHIBL.,
WoTHREW,

® RBOKRK, R AREETTOT, HTENATIY
WoT FEW, .

@ EHRIFAKPIZEBALLVWTTI Y, BROZNALHY F
7.

PRENIFEZ T, MAZYRIZAD E HETT,

@ L -HHUMBESAESICE A Es, BRI EEL
P UIIEMOBSREZIT T NIV,

Mgk, BB L3mbl FHN T, TUY U EBRBLTT

X,

BREHIF vy Y T2 LoV L, SIEDFOR A ORIz

RELTFEE W,

About the fuel

1.

Use only GLOW fuel for model engines.

@ Do not use gasoline nor kerosine to operate this engine.

@ GLOW fuel is a powerful and highly flammable substance,
always use with care.

@ Use as appropriate for your engine type (ABC, ring type, or
other).

When using a gasoline engine, mix with 2 cycle engine oil at a

ratio of 25 parts gasoline to 1 part oil.

Always wait until the engine has cooled down before refueling.

Absolutely do not refuel near an open flame. Never smoke while

refueling.

@ Be careful not to spill the fuel, but should a spill occur, wipe
the model clean with a rag.

@ Inhaling fuel and exhaust fumes can be harmful. Always
refuel in a well ventilated area.

@ Do notincinerate empty fuel cans, as they may explode.

Be careful not to accidentally drink nor to allow the fuel in

contact with the eyes.

@ Should an accident occur, induce vomiting or wash the
affected area as necessary and consult a physician
immediately.

After refueling, restart the engine in an area at least 3 meters

from the spot of refueling.

Cap the fuel can tightly and store in a cool, dark place out of

reach of children.

46




MITBICEWVEDS

When you arrive at a flying site

TEH vy 1 O0DXAL v F%EON
Turn on the receiver and gyro.

EEBOAA v F %0ON!
Turn on the transmitter

4AEE Caution

HELICSYAVHBTEA
TWBANVES,

BFEFEo>TLIAFEHO
FIv o LTI,

¥k, BOOHES VK%
HFIEATBEEEY,

B URE#HNA. EBELLESR
B, REEFREELKRER
BRTY,
If someone is already
flying his model, ask his
frequency and inform him
yours.

Interference from another
mode!l on the same
frequency may cause
dangerous mishandling of
your model.

Reverse to turn off

Y AT ATV ZEDIZEHOTHETH, (P355:5H)

Is every servo controlled by the correct movements of each stick?

(Refer to page: 35)
Yo TORORBFIHE > THEET A N EITR20VET,

Make a range test according to the description of the instruction

manual of your transmitter.

I VI VIRBIO%EHE

Supply of fuel & adjustment of needle

<{eH>
<Fuel Supply>

/,& TS

—

e

<=Z— KILPBAE>

<Carburetor needle adjustment>

.7

e

|
s
\

®e e

vyaAVvFa—TonVaA Ly MRy R
FL, L ET,
TIMALBCESICHERLET.

BELS 7B oIk 25, B
EXROVaL Y NEREORTET,

Remove the joint from the fuel tube and fill
up the tank. Try to avoid foreign matters
or dirt from entering the fuel tank.

== Rz LHET,

Z— Nl E1d~13EHEbA & £ 5,

(== RIVOHMEESIE. =vJy, BRICE->TRZDET, )
Close the main needle valve.

open the control 14 to 14 turns.

(Final adjustment depends on your engine, fuel etc)

Z-RHHEHERETOD ERABRC LY, ZUIVENE-TLEVET,

BIZHUBEFTHD EMRHTAC 2, TV BT ERIILYET,

If the needle valve is opened too much, the engine cannot get enough power due to

thick fuel. If not open enough, the engine might overheat.

47




IVvYVIRBIEEL

Starting and stopping of engine

AMEE  Caution

o AEIKEAULAYRFEE>TVAIANVRVELEREZRLT
RIEH, REBOIFEICRI v FEARET,

o Turn on the transmitter and receiver after confirming
that no one is using your frequency.

1. 7—=R&—a—RxHEHLEST. 7770V =0FY
Yy 7k, TV VEHEMLUEVCEDSIIERLTTX
Uy,

2. AR—A—YAA—HZ—FNRNwF)— kKL, BlEH
FEEIPOET, TUIVVREMLCRTESMIZEDLY
7.

3. O—A—~"YREPTHEIZX, A4—HF—-T4+ T %
Hy TV ITIEDIAAR AR — A —% FbLEY, =V
VUNBBLUAL AR BT LET,

4, D—A—~YREMEIZX/AZFE, 20V VM) AER
AQ—IZL Ty IoBib g e 2 ERL £,

EFESBVRE, BRSNS TO
Taa v M RAERTLT, &

b UL asf~ oo )L

NG

—

MODE i

Trim: Center or high

AEE 4\ Ccaution

RAO—DHE

A0y MAF4a4 v Ik Throttle stick at minimum ‘

1. Connect the booster cord to plug. Be careful not to connect
the clip at the plug end of the cord to the engine.

2. Connect the starter to the starter battery and check the
rotation direction of engine. The engine rotates
counterclockwise when it is observed from the above.

3. Hold the rotor head firmly with one hand. Fit the starter
shaft into the starter and rotate. Remove the starter once
the engine has started.

4. Holding the rotor head, check that the engine stops when
the throttle trim is set to its lowest level.

If the engine does not stop,
remove the fuel pipe joint.

HET,
N ] —_ N

N@i Adjust the throttle linkage.
(Referring to Page: 40.)

FESLRMoLRE, A0V b

XV, (P40% &)

N1l
ANOY L r—Sk BHELTE w@‘ A

AEE

PHEETEIBEERDNHYETOT, 75—k, bbb
BWESFERLTTFEWY,

&\ E® Caution

A—NR"—Fa—s3ER
BHORRICARVET O
T, EELTTFEW,

Using too much choke
/ can damage model
parts, so please be
careful.

4\ CAUTION

The exhaust pipe is extremely hot. Be careful not to burn
yourself.




TUVVHREMNLARNY VT ETHAL-XTRNEGIE, ROEHHEF v 2 LTLEZS 0,
If your Shuttle doesn’t fly well, check the following points.

IV TUUIEEREL £ 302

BRMRFT v

Basic checking

WMENAEMEH D FIM? X T—AZ— 3= RAEMARII > TR F =y 7
AL ==y 7 U=, RHEINTVENF YD
AZ—Z DTS E L VInF Ty 2

(AR MVR— RIZR > TRV R)
PYIVFa—THREEL TRV, EUINT, BRIEN LS BoTHRL M,
BET 4 VE = TINWrE>THROPF Ty

BRNZ UV UNANMTEBETO RN T =Y I

= 73 7%EFL. AZ—2—TTUoY kAL, BEEHLET,

Is plug heating battery changed? or check the plug booster cord.

Is the starter turning in correct direction?

Check the needle valve. (open it by one and half for 0S32FH/32FHX)

Is the throttle lever moving correctly?

Check the engine pipe. Ifitisjammed, fuel cannot pass through.

Is there too much fuel flowing inte the engine?
=Remove the engine plug. Turn the engine with starter to exhaust it of fuel.

Engine starts?
YES |[NO 1
\ 2:
Mg TR L E90? 3. -
Engine runs continuous? >4 = FAOHELEGEDOF v
(1.5~2[A$£0832FH/32FH-X D %5 77)
5. ADOw RNV UVA—DHEEF v
YES
R Symptom \ 6. TITBYMTORONF Y Y
7.
ANRYUTOHEFGITZ I VR Frwv
1EE5, 8.
Engine stops before hoovering 9.
NO
Fzvy
1.
1. AD—#H) DOFEE CKEE) 2. Isstarter battery fully charged?
2. PEIET S SOk >
3. AAV=—FKNNDFxzv7 5
1. Adjust slow throttle (refer 2 Chec ¢ engine p_ug.
to %) 8. Check the fuel filter. Is it clean?
2. Replace plug or fuel. 9.
3. Check the needle valve.
(open it on and half)
fER1  Symptom i Y Frvd

removed.

T3 EETTEIRED,
Engine stops when plug heating

1. A0 OB X8%)
2[AYEELomY EHERT W5 E0LET S,
3. BRLET 5 7 D&

fE{R2  Symptom 2

. Adjust slow throttle (refer to )

1
( 2. Turn up throttle lever with holding rotor head.
3. Replace fuel or plug.

Frvy

LELL LTIk £ 5,

Engine stops after running for a while.

LAY MVATF A I N U L EALU RIS S,
A0 —5 Y OFE (KHE)

=

BRI T S SO

. Move up throttle stick or trimming lever.
. Adjust slow throttle (refer to 3¢).

. Replace fuel or plug.

W= W N

U

5 E
FrlL vy

ESLTEH A LML

bRy =7y s

- RITHEBL TS LI,
Contract your local hobby shop
—»| /BHOCLIFIZ >0V — R,

Try again!

If itdoesn’t work at all -+

FlffHL TR IYYY, T
OREMRLTRII N,

TEL 0847-41-7400

FAX 0847-41-9361

X O RAO—KY DR

is too thick.
(1/8 round)
thin.

(1/8 round)

T R77—"LHRE HIIBRHEARERKLH->T
WAL, RENROIREETT,
= AD0—KY EADSFREANFLTHBEL £,

(110] T [a] 2 i31/8[H]4x)

@77 —DHAOICBEEYTTATES & WE
I, BRBAYS TUVIREE T,
= AD0—#KY EBOFFARLUTHBL 9.

(L[8} T [H] 3 53 1/8[0]45)

Slow throttle adjustment

@ If the fuel is leaking from muffler with gas, the fuel

= Adjust slow throttle by turning in direction A.
@ If the exhaust gas is not wet at all, the fuel is too

= Adjust slow throttle by turning in direction B.

49




IVYVVOOEEHITTHELLD
&

Run up the engine
4\ Caution

Yo FERFEIZADWERCHEEHALTFI WD,
Y BARDLZLROBS~10mDFTII L T,

Y Confirm that there are no persons close to your helicopter.
% Stand at 5~10 m back to one side of the helicopter.

1. ROV IMVAFA9 T8> ) ENAHIAEBNLTY
xET,

2. BAEIPRELN)ESI IR 2ELAT Ay I EAD—Z
RLET,

3. 15208 EEFOBUEHL, BUEDONAZET,

4. YHEEDIKREEMD LS5IZLEL D,

BAEIIRE L TWEY., E5/FTE
AT S ET B

FSvEyIRE

=R
b LSRR }’%’:ﬁ AWET,

(P51, 52 % £R)

AV

L4

T T T
AV

1

1
o N N O N N W . W ¥

AEE

1. Gradually increase the throttle stick setting.
Return the stick to LOW when your helicopter is about to
take off.

3. Repeat this operation (about 5 to 10 times)
Stop the engine and have a rest.

If your helicopter is vibrating or
moving laterally

Adjust tracking and trim

(Refer to Page:51 and 52)

MODE I

A\CAUTION

ABET, AMO—X—DEEZEHIHE FOOLT
I-I%EBIRBZEISICLTEDETH, FRAMAL 2V
TTE, BERFNEBEADHD ET,

REROLE
ETPEELRGPAEVTIEORNREOEEMERT S
L, BHPUPORFIZAY ET. FSIERfTEPLEL, T
YV VEEZLESE, BEEERAAELTTY IV, KEAHDEGS
R, BREEAE, YR YT v EAABRA
BREW,

When stopping the main rotor for maintenance, etc., place the
palm of the hand against the yoke.

Do not wear gloves during this operation as they may become
entangled in the rotor.

Continuing to operate your model despite unusual vibrations or
noise could result in accident or injury. Cease operation, stop the
engine and investigate the source of the problem immediately.
Should you be unable to locate the source of the problem, consult
your dealer, or our engineering service section.,

50



Sy %2 TR Rotor blade tracking

AFE 4\ Caution
FSvF UV ISDORABRBRTTOT, KN SSMBRN T Keep at least 5m distance between you and your
HWEd, helicopter.

1. A0y MVATF v T b D e 8D U
RHFEP T ED B I/ LD E T,
10— & — O[5 & LT O R E ¥,

2. O—4—DHE ESRTFE W,
2O — 2 =D Uk -> TWHIEOK T
AN, EFEThTHEHEE oy JRAEN
BT,

3. bovFUVITHEBEIEYYFOYy Kooy KoUK
FRILTCHEL £,

A oS T L — Rl - DY RORI %

NEvFOy K =
B: $iffOENT L — Kl - DwRkogkXE
DEyFEOy R b
AEE

FSoyxv iR ThTwaeRBOREICRY
F¥, BRSO ETRELRYELET,

rSy XV VBB ETFLHETEDI—E,. &
NRYYTTOEy FHEMRKUSS ER>TWS N
AL TTFEV, (P39£R)

Pitch rod

1. Gradually raise the throttle stick towards a HIGH
setting until the helicopter is just about to taking off.

2. Carefully watch the tracking of the rotor blade
trips. If both rotor blades are the same track, it is all
right. However, if the tracks of one blade is
higher/lower than the other, it is necessary to adjust
the tracking.

3. To adjust tracking, remove the rod end of the
collective pitch control.

4. Shorten the rod end of the blade whose track is
higher than the other. Elongate the rod end of the
blade which track is lower. (Turn each rod end one
or two times)

4\ Caution

Incorrect tracking causes vibration of the
helicopter. After tracking adjustment,
confirm if the pitch of blade at the hovering
is 5.5° approx. (Refer to page: 39)

51




£ M) LDIFE

Ay MNVATFay TP FFTOE, BEMTFEE
BES T W, BELOALARFHAAIEEST. Thil
FTBEOBNYALTT,

1. 4—D M) LAE
BANIEE ED3A D &3 DHATITHEE M
1. Rudder trim
‘When the helicopter is just about to take off,

e A NP
nclination of . .
. Correction of trim
helicopter

@D FHEATL MY LE@FENCET,
Turns to @ Trim to ®

®OF AR < MY LAEUE)ICEINT,
Turns to & Trim to ©

2. TV AR—4—DFY LAFH%K
BUADSTR E B35 S5 L4 BN AL
2. Elevator trim
When the helicopter is just about to take off,

;.ﬁ :I.k MU AR
Inclination of . .
. Correction of trim
helicopter
©D 7 ~MIL MU LER(T w N8N T,
Turns to © Trimto ©
@D I < MU LABEDH T NENT,
Turns to @ Trim to @

3. oo b LR
BOAAEE EA3A S L F DTN
3. Aileron trim
‘When the helicopter is just about to take off,

;IE :I.k b AGRE
Inclination of . .
. Correction of trim
helicopter
@D FHEAMEL b L@ IZEINT,
Turns to ® Trim to ©
OO FFAMEL b LEOEICE,T,
Turns to @ Trim to ®

Adjustment of each trim

Slowly raise the throttle stick to HIGH. When your helicopter is

just about to take off, it inclines to some directions. Correct the

inclination by using each trim lever.

If‘*Fl ] WODE H ]
i
un!

®®

-

L

r%—* K J rMODE HJ

@

@0
o e
= ®

[MODE 1l ]

n 1)

© 0
— 73

52




VAN IV
AxE

T ORE

Hoovering practice

4\ Caution

o RERBICAOWVWRWI EABRLTTFZWL,
o HKDLLBHE. S~10mDFFICIEET,

o Be sure no one is nearby.
o Stand behind your model and to one side, at a distance
of 5 to 10 meters.

Yo FIHD S b
AN aSu— N

N ARV IR v 1

ZEQDI NI UBkE T DG

HEE LITROTFE W,
BRI RITEIEDODOEKRD
Y, ABITHHL., BEIITRAD IS ITE>TTEEY,
EOMEIED, RITEELHTT,

2. HMOES ITBEPCOFAAH IS LA TORDRATY
L YD ET,
Bl TITRDS Z L THRAY VI MITRITRVET.

RN T

ZOHEEE

Y During this exercise, the helicopter should not be flown too high.
One of the basic elements of correct and safe helicopter flight is
HOOVERING. So take time to become accomplished at
hovering.

1. Hoeovering is to fly the helicopter at a fixed position.

2. If your helicopter turns to direction (©, then move the stick of

transmitter to the direction (© to correct the position of

helicopter.

10l GVIZ E TR AVATF s v 22 B S
QOpen the throttle until the helicapter takes off the about
10cms (4”) height.

BEDI0em B Bz ko b T \

)
® & /_J ® > Ny YIVATALVYIETHS.

[SANPZS | [sh o) %] N \\\‘ Reduce the engine control stick
\\‘,\ to LOW after the helicepter

© reaches about 10cms high. -

®
‘oo
A7y Step. 1

EEETORN) VINTED LS
LEDEEXDP LU EToEELEL LS.

Lolbiitk, K4IIBE

Begin your advanced exercise of hoovering by moving the helicopter
forwards or backwards and right or left and increasing the height a
little more when you grow accustomed to the previous exercises.

BAEDHEATRL, #dk
AITALDEDIZLELE D,
Stand behind the helicopter
and to one side.

53




27y 7. 2 (55—0EHE)

FHE—ATF AT e RFUBKOMEZ LR ES, LM LY
HLHTETEDILIICHEBELTTFE L,

257w 7.3 (BEERIT)

AEHEOBLMZLTHENAY Y ITDOMEES LT OB T Y
E
FTOMERESECHEEZALAES TOHMHELEL &

[y

’Y

L
L

A\

AEY, GEAYELLTETEREICLVEL &I,

BRAIT DIV H IR
ELEL &I,

Step. 2 (Rudder control)

Change the heading direction of the helicopter by operating the tail
rotor. Exercise in both direction.

)
NS

P ﬂ,ﬂyy/)@;\‘
: s

Step. 3 (Turning flight)

Exercise turning flight so that you can turn a helicopter in either
direction. Place yourself at the center of the intended turning circle
of the helicopter and move the hovering position forward slowly.
Gradually, make the circle larger, raise the height and increase the
flying speed.

At the beginning,
exercise on a calm day.

54




754 MFED NS TILEREE Trouble on flying

Symptom Cause Countermeasure
NP 274 Bblw EyFoy FICLo#BRTET (EyFOU FORTEHBLTI Sy F 0T
Tracking Not to be coincident VW, HEALITRVET,

Adjustment by pitch rods has not
been completed.

(P51%:8)
Adjust the tracking by pitch rod. Shorten the
pitch rod when lowering the upper blade, or
lengthen the pitch rod when elevating the lower
blade. (Refer to Page: 51)

B[R AL AL TV —=FOEY FANEG | EvyFOoy RoFEH

Low Wy, ORN) 7T —4 —[Al#E 1,450rpm < H1Y)
FAY S TEED Pitch of the main blade is high. Adjust the pitch rod. (The rotation speed of
11— 4 — (a5 rotor is about 1,450 r.p.m.)
Rotation of rotor OEZATEAN ALY TU—FKOE Y FAMRE | CyFOy Ko@s

High . (/3 ¥ 7T H— & —[dlHE 1,450rpm < H4Y)

Pitch of the main blade is low.

Adjust the pitch rod. (The rotation speed of
rotor-is about 1,450 r.p.m.)

VAR N/ A TN D B
PANEN-So XY

b DR The tail swings on hovering.

T A TR AYEL
The sensitivity of gyro is low.

BEE EITET

Increase the sensitivity

Gyro SHEMATHRI T =V AK A | ¥ A DERE BEE T ET
[NV 4 The sensitivity of gyro is high. Decrease the sensitivity.
The tail swings on flying at
full speed.
bz RATH Ey FANERED YyFh—T R BLET, (P. 39&:48)
F—=N—b—+T5 The pitch is too high. Adjust the pitch curve

(IR =)
The engine is overheated on
flying in the upper air.

(Refer to Page: 39)

UNEDZEEBRANIILEST, TRATEFREEVHD & ZIXHEH
L, BEEFORBEE 2R, YT I=TY T —
CRIZTHB T 0,

After checking the items shown above, should you still be unable to
locate the source of the problem, consult your dealer, or our
engineering service section.

B RETE

QIHD7 54 FPBETL, WRETIBIIROAIEELT
fT>TFEW,

@ BAEOMWMBENEIL, RUTKEWVIZURWTT IV, MAKES
OHEPHEBEHLOVLCORRKE LY EFT, VZATHEIMS

W, TN EBRIRAELT, B3V ATHEIWMS &
LT HREW,
@ BT BREHE, ETHHRUTTEY, £/, v 7L

2—ZHFE S RBTRELTTRI,

@ REDE, AT L —FRIZERYHAL, £/2A1 Yy FH, OFF
DIRETHEHEEEALTTI,

® HOY 2255, FA-ENORIKHOMEZEA, EHORK
) EFT0OT, FELULTFIW,

® RUKE2T2HEIE. LEG@DORET, BELOLVWEHFT
BRELUTRIW,

ERAEEVHAIL

MERBRET, WL BoABROMIE. RKOEITERELT

TEW,

o AMMMBEHMBBRBL V78I, HIBRBEHNTHE, B
H¥5,

o FAMIZIoTHHILTHEIMNTS.

o fHEAAD =N VEMIT, RELEKTY.
BEEICELTE., A RERMV S IV BUENESEL. HF
FACTHAHT I,

Cleaning and storage

(D After finishing your flight, be careful to follow these steps when
cleaning you model.

@ Do not wash the model body with water. Damage to the radio
controls or rusting of metal parts should result. Wipe the body
with a rag, or spray the body with alcohol and wipe with a rag.

@ Remove all left over fuel from the fuel tank. Also, close the
carburetor to store.

@ Be sure to remove the main blades and turn the switch to off
when storing your model.

® Avoid storing your model in direct sunlight or leaving it in your
car for long periods of time. This could result in discoloration or
distortion of the body.

® When storing for long periods of time, be sure to follow step 3, and
then place in a well ventilated area.

Disposal and recycling

Please follow these rules when disposing of your old parts:

o Always remove any left over fuel from old fuel tanks.

o Separate metal from plastic, etc.

o Used nickel-cadmium batteries are a valuable resource. Always
take used nickel-cadmium batteries to a shop that participates in
a recycling program.

55




AVFFr VARG MAINTENANCE

BE - BMELLES

In case of a fall or crash

l

BEAA A= —ERT]|LTLLEETW
Replace the main rotor.

!

D AR BRI F X, BIRA DD
Check each section Parts have scratch or are broken.
l FzvoRa b

Y5 — Check Point

Vr NO L ARG AP S DAY
B an 3 i R ) N T D NN
Replace the parts. T S AN s B A8 B N0):::3: )
I - Bend of stabilizer bar.
- Bend of tail boom pipe.
J - Bend of rudder control shaft.

Y
RAYYHTS54 | | BINSS

Hovering ﬂight A vibration can be seen.
(FowX v T ebidxd)
YES I ! NO (Set the tracking.)
Check the main"mast The main mast is bent. 0 K
YES [ ~o
PRI AN A4 VT L— ORI NTUABEO TSR
Replace the main mast. Check the main rotor blade. | The mainrotor blade is balanced.
| No | | YEs
NSVAEIRS F—TL—FOAS YR #T T L XARDOD
Balance the main rotor blade. Balance of the tail rotor blade. |/~ Y ABE DTSR
e tail rotor blade is
J NO YES balanced.
7YY UTAEY RV
Mt - T3
The yoke and feathering
Y Y spindle are bent.
NS Y AR B () A—49—~v FORK
Balance the tail rotor blade. Check the rotor head.
[ YES | [ NO
T UR=NTH
MM oTWb
The center hub is
Y Y bent.
AEY RILATHE Yy —NTER
Replace the yoke, Check the center hub.
|
YES NO
Y Y
VY —NTITH EAR—HY—ERIVI =
Replace the center hub. FYUVTIIERLTFEL
| Please contact HIROBO
Service engineering
FOfMORRE Other reasons: TEL. 0847-41-7400
(Fzv I RUZBEREELUET, ) (Checking and parts replacement required) FAX. 0847-41-9361
A WN)Y - 1 - B ¥ [ Damper rubber, crankshaft, main blade:--
AN /AR v AN ): b))
TU—RDEY

56




@ #WES—=YIiDWnT

<EHRBDEAIZIDWVWT>

MR, BRINAFIE, FY M EBAINABEEAI-RESLA4HES > TBHEVRO T
W, EITEBEEN RS FIZAVIZCVESR, BEEvOR-MREERBS T A-YDOEHNREITHE
SRR X BB AT, NERATH TSR FI L,

SORITIE, iR, K4, BERS, EERESAPHOL, BEXI-NES. L4, KEEE-o XYL
RALTFEV, X, 28 EDO A=Y A ABKEX SN BAOWERIE, 1BHORREMATTS
AR

© BERHIOWTIE, PROF4HAIHRADE DTEMKEI L8R VERL RSPANHY £,

© S—UMHRICIHEBBIRAEINTS Y EADT, (S—VflilX1.05)+EEHI T IHB T E W,

T726 5EEADTHALRS30-214
b OR—HK) T 7 IVE ER
TEL 0847-41-7400

EH
7E {if X
0402-543 SFIL—phI VK 1ty b 800 = 800 190
0402-544 SFXA T L—F 2t v b 3,800 = 7,600 1,050
&t (8,400 1.05)+ 1,050
&t 9,870
____________________________________________________________ S%%...__---___-_-.-___-----_____.-_________--_-.-_---_____-_---._---___-_____.
= ® L IES:
= 2 JTRESE
—~ & SIKmes
Iy 2252
oo | o w:;mg
IS ES
-~ = &) VOl ES
© @ |iE=+ gBU%
- wll® RS ) o
e ~ || g do | X ‘E
}Eg ~ || @ %
: E
il
& L3 =
S B
X ] e =
Ox .ﬁg b
jnm +4 AJ
4 I
~ . Bk =
m || 2 v 18 ggd
n oMz S8
g R MR
& N DOE|RL o, S
1| |« o R mEcERY
s 5 SlE S0 ERY
% C ] i 1 A e A
> SR B ouluger ¢
Sle LIS S SIEEXN g|=:
wlw  |jmld| [« g XEM &
Q|49 [ < —|lN ||| =] ® ;f ’%#Q(gf’i »32 »)J

57



@s8—vyzx b  PARTSLIST

0403-215

2506-004
2530-010

0403-202

0403-209

2500-045

0403-210

2506-019

2500-060

0403-204
2539-011

2500-036

2539-010

2532-031

2525-002
0402-507

0402-508

2532-047

0402-055

0403-213

0403-214

58



IJ— N No. i % ABC L G EH i %
Cord No. Name of Parts Qty Price Remarks
0402006 | 27/ T A 4 400 130
Damper rubber
AR T A H—IN—
0402-055 Stabilizer bar 2 800 1,050
SFIFTUTT7—Ah g5 R—I, Ty v — YA, AR
402- . A=, JER,
0402-507 SF mixing arm 2 600 130 With g5 ball, Washer, Screws, Bushing
SFRAZESFAH—IY hO—L7T— v S—1f
0402-508 | Lty k 1 600 130 | With stopper
SF stabilizer control arm set
403- =)= Ty y— EAA
0403-201 Seesaw 1 600 190 With washer and screw
ANwTTL—h YAt
0403-202 Stop plate 1 400 130 1 \ith screw
T UR—=NT
0403-203 Center hub 1 1,200 190
) A=Y A KT —} R N—hF—1F
0403-204 Yoke side plate 2 3,000 210 With damper collar
) AU RN Ty a
0403-205 Spindle bush 2 500 130
0403-206 | X ¥/ ¥ F = AT = 2 300 130
Damper inner collar
) TIHY T AE > FIL(gh)
0403-207 Feathering spindle (g6) 1 300 190
A RIVFN S —
0403-208 Spindle holder 1 1,000 190
EyFT—A v AL
0403-209 Pitch arm 2 400 190 With screw
T —RERNF—
0403-210 Blade holder 2 1,000 190
. AZETL—K
0403-212 | gt bilizer blade 2 1,600 210
] —PIUR LA
0403-213 Root end 2 800 190 With screw
B AATV—K
0403-214 Main rotor blade 2 3,800 1,050
2500-036 | Brg g3 X g8 X 4F ZZ 2 1,200 130
2500-045 | Brg g6 X p15X 577 2 1,200 130
2500-057 | Brg 63X ¢6X 2.5F ZZ 2 1,200 130
Brg g6 X g12x 4.5HA S A bk
2500-060 | 5 = 6 g12 4.5H thrust 2 1,200 130
2500-086 | Brg g3 Xg7X 3ZZ 2 1,200 130
M4 FA0Fy h
2505-007 M4 nylon nut 10 200 90
2506-004 | FW ¢g3X8X0.5T 20 100 90
2506-006 | FW g4 X8X%0.5T 20 100 90
2506-010 { FW g3X9X1T 20 100 90
2506-019 | FW ¢3X4.5%X0.5T 10 200 90
2506-038 | FW g6 X8X0.1T 5 500 90
EX g5 R8—
2525-002 EX g5 ball 5 1,000 130
) g5 R — VAR
2525-005 #5 ball with stand 4 1,000 90
EX YRy RARIV B (A)5X9IXM3
2530-010 | py oot bolt (A) 5X9X M3 2 300 130
XYy A Y a—M3X15
2532-015 Cap screw M3X 15 10 400 130
Xy oy TAZY) 2—~M2X8
2532-028 Cap screw M2X8 10 800 130
Xy A7) 2a—M2X6
2532-031 Cap screw M2X 6 10 800 130
Xy oy TR 2—M4X28
2532-047 Cap screw M4 X 28 10 600 130
FR7ZIEAM3IXS
2533-012 1 p_ | head screw M3 X8 20 100 130
FAR7RIEZAMIX12
2533-014 Pan head screw M3Xx 12 20 100 130
ARE RN N M3X12
2539-010 Button bolt M3X 12 2 300 130
A& VRIS M3X8
2539-011 | g tton bolt M3X 8 2 300 130

59




2500-049

0402-260

2500-049

2500-016

2533-012
0403-223
2500-080

0403-224

g 0403-219
A

2531-003
0403-216

2539-011

0403-217

2532-031

2506-019

2506-037

2508-003

4 Q

3
> S
w

0404-531
0404-532
2532-028
0400-004 2500-048
q/
/a
0402-574
0402-016
- 0403-218
2500-095
0403-011
g 2531-003
L 2506-016 ~—
@ 2529-005
2505-006
=222
0402-580 3. !
2532-008

e




I— KNo. m EZ ABC | RS RE i £

Cord No. Name of Parts Qty Price Remarks
BRI SVFRNFTA=2T

0400-004 § 7o tal made clutch bell lining 2 200 270
F—-rdrosvFEy b

0402-016 Auto-rotation clutch set 1 3,000 190

0402-260 | X7 V¥ 770w Y 2 1,800 190
Bearing block

] SE A A > F ¥ Assy (77T) 1

0402-574 SE main gear assembly (77T) 1 set 7,800 270
F—hOMNVIYIYH—

0402-580 Auto-rotation torque limiter 1 1,500 190
JJ-11g109 A by 7

0403-011 JJ-11 #10 mast lock 1 300 130

] S ~ — —

0403-085 | WHUAY T ady bO—LT =L 2 350 130
W-type wash-out control arm
SYTATOY Y

0403-216 Radius block 1 900 190
A4 RTOv I

0403-217 Slide block 1 500 130
g10A 41 < A MP=198)

0403-218 410 main mast (P =198) 1 800 270
AL EYATD

0403-219 Main gear (777T) 1 500 270

0403-293 | N7 Y ¥ T AN — 1 1,000 270
Bearing holder
77 9T s STE VA

0403-224 1 0 tch bell ! 3,500 270 | With 8T gear

0404-023 | Z¥ T AT —A 2 300 90
Radius arm
SX AUw¥aslL—hr¥yh 1K

0404-531 SX swash plate set 1 set 4,500 270
SX gsh— N5 TT A

0404-532 SX ¢5 ball radius pin 1 300 130

2500-016 | Brg g4 X g9 x4F ZZ 2 1,200 130
Brggl2X16L 7 v A

2500-048 Brg ¢12 X 16L one way 1 1,500 190

2500-049 | Brg 10X g19X5Z7Z 2 1,200 130

2500-072 | Brg ¢3X¢7X3F ZZ 2 1,200 130

2500-080 | Brg 68 X g19X6ZZ 2 1,200 130

2500-095 | Brg ¢4 X¢gl1X4ZZ 2 1,200 130

2505-006 | M37 1 F b 10 200 90
M3 nylon nut

2506-016 | FW g12X18X%0.5T 5 300 90

2506-019 | FW ¢3X4.5X0.5T 10 200 90

2506-037 | FW g10Xx14X1T 5 300 90
ARy Y V7812

2508-003 Stop ring S-12 5 500 90
—— RN 2x11.8

2509-003 | 7 oodle pin 2X11.8 2 300 90
EX ¢5R—

2525-002 EX ¢5 ball 5 1,000 130
oY > P-12

2529-005 O-ring P-12 5 300 130
YR bRV MND)

2530-004 Pivot bolt (D) 2 400 130
iRy RV MNE)

2530-005 Pivot bolt (E) 2 300 130
Yy NAT Y a—-M4X4

2531-003 Set screw M4 X4 10 300 90
Xy v AV 2—M3X25

2532-008 Cap screw M3x 25 10 400 130
Xy VT AYY 2 —M2X8

2532-028 Cap screw M2X 8 10 800 130
XyyTAZ) 21— M2X6

2532-031 Cap screw M2X 6 10 800 130

2533-012 | J 7 # YL AMIXS 20 100 130

Pan head screw

61




(O

0403-222 ‘

2532-002

(O

&

o, A
O

L

KV
—0
Uy

I

/s
®
AN

aul
A\ (i
@)
W

2534-017

Qutiue

(o
uicste

2500-081

2531-003

0404-403

0403-225

(0

0403-226

0403-227

0403-228

AN

/\
!

(3

2538-002

&)
e

WAYAW,

Oy

0403-229

2532-012

0403-232

0403-211 (0S 46FX-HM)
(For OS 46FX-H)

)

(( [
-\“a‘y

0403-220
0403-230

0403-231
2505-001

D E
™

0403-229

2505-006
0403-221

2525-002
2532-031

2534-003

62




a— K No. i % ANEC L A& () B fi %
Cord No. Name of Parts Q'ty Price ) Remarks
46~ 77—+t v b (OS46FX-HH) 13
0403-211 | Muffler set for 46 class 1set 2,000 270
(For OS 46FX-H)
F—73—% % — (0S 46FX-HM)
0403-220 Taper collar (For OS 46FX-H) 1 300 130
0403-221 | 2 "V ¥ TN AT = 1 300 90
Cooling cover stay
AR—=H—=Hhy T T SYPZ AN
0403-222 | 5o rter coupling 1 1,500 190 | with bearing
2oy FLa— AR—=B = v 7k
0403-225 Clutch shoe 1 8,000 270 Starter shaft
7514 —)v FEE46)
0403-226 Fly wheel washer (For 46) 1 300 130
754 KRA—N
0403-227 Fly wheel 1 2,000 270
VA % A v ALt
0403-228 Cooling fan 1 400 270 With screws
A 4 AL v
0403-229 Cooling cover ! 800 270 | With screws
0403-230 | T¥ ¥ ¥ b 1 1,400 270
Engine mount
i FYITLA—=HF— 0S 46SF-HIZ{# A
0403-231 Carburetor lever collar 1 400 130 Use to OS 46SF-H
46/ v 77—+t v b (OS 46SF-HH) 13 v 2 b
0403-232 | Muffler set for 46 class 1set 2,000 270 With screws
(For OS 46SF-H)
S-60 AX—H—T YTk
0404-403 S-60 starter shaft 1 2,000 700
Brg ¢6X12L 7> A
2500-081 Brg ¢6%12L one way 1 1,200 130
M27 > b
2505-001 M2 nut 20 200 90
M3+ b
2505-002 M3 nut 20 200 90
EX g5 R —
2525-002 EX g5 ball 5 1,000 130
vy b A2 Y a—M3X3
2531-001 Set screw M3 X3 10 300 90
oy bMAZY 2—M4X4
2531-003 Set screw M4 x4 10 300 90
XYy SATY a—M3X8
2532-002 Cap screw M3 X8 10 400 130
Xy TA7) a—M3x12
2532-004 Cap screw M3 12 10 400 130
FyyTATY 2—M3%35
2532-012 Cap screw M3X 35 10 400 130
Fyv T ATY 2—-M35%X12
2532-020 Cap screw M3.5X 12 10 500 130
Xyv T AP) a—M2X%6
2532-031 Cap screw M2X6 10 800 130
RV T A7) 12— M3IX8
2534-003 Tapping screw M3x 8 10 100 130
AT AI) a—-M2.6X6
2534-011 Tapping screw M2.6 X6 10 100 130
Ay T AT 21— M2.6X8-2
2534-017 Tapping screw M2.6 X8-2 10 100 130
2 A M3X6
2538-002 | gy h head screw M3X 6 10 200 130

63




2511-016 2505.006
05-00
& . I;'\\ 0402-511

2534-007

0403-246

2521-064

2511-003

0403-236
2532-012

2532-008

2532-038

0403-241 2591-063

3.0

2505-006

2521-063
0403-238

0403-240
2532-003

2511-027

0403-239

64



a— KNo. A NEC |, (i) R -1
Cord No. Name of Parts Qty Price Remarks
SFI VT AT —AAT—Ev k
0402511 | o Ladius arm stay set 1 500 190
Aileron servo mount
0403237 | BTV =4 2 | 2500 | 1,050
Servo frame
0403.238 | AT~ 7V —h 2 | 2500 | 1,050
Main frame
0403239 | LT 7N 2 800 270
(L) angle
AHTV—1 Fw MF
0403-240 Mechanical plate 1 800 210 With nut
oa | ¥ TORTTR T M
0403-241 Gyro mount 1 800 270 With nut
REL &V 1
0403- 307 Fyel tank 1set 1,600 270
& B I
0403-308 | Tank vibration preventing rubber 2 700 270
F— IV T = RN — %1
0403-246 | 711 boom holder Each1| 00 190
2505-006 | M3FTH>F v b 10 200 90
M3 nylon nut
AR NN—M3X26
2511-003 Cross member M3 X 26 2 500 190
JOAAIN—M3X22
2511-016 Cross member M3 X 22 2 500 190
AR N—M3X60
2511-024 Cross member M3 X 60 2 500 190
AR )N—M3X20
2511-027 Cross member M3 X 20 2 500 190
] 17— d3XTX15.5
2521-063 Collar g3X7X 15.5 2 300 130
H15 — g3X6X5S8
2521-064 Collar ¢3X 6 X 58 2 300 130
Fyw 7 A7) 1—M3X8
2532-002 Cap screw M3X 8 10 400 130
FryFAZY 1—M3X10
2532-003 Cap screw M3X 10 10 400 130
XFyvTAZY 1—M3X25
2532-008 Cap screw M3% 25 10 400 130
*ywv 7 A 2—M3X35
2532-012 Cap screw M3X 35 10 400 130
Xvy T AZY a—M3X18
2532-038 Cap screw M3X 18 10 400 130
Ry T AT1) 2—M3X12
2534-007 Tapping screw M3 12 10 100 130

65




2524-001

2522-028

2524-014
2524-001

2522-005

- 2525-002
0402-107

2532-031 2522-005

2522-023

2532-031

e
' 2521-065

2500-065

2505-001
0403-234

0403-233
2522-009

2500-073

0402-106

2521-067

0403-234

2500-057 2524-001

0402-107
2522-005

2506-019

2531-001
2522-023

2524-001

2522-024

2522-004




S — FNo, 5 A e | oo
Cord No. Name of Parts Q'ty Price Remarks
0402106 | NS olientive ook iover ot | | test | 900 | 270
0402-107 | NSTIH b /A b 2 600 190
0403-233 | gk 2 H LA 1 800 190
0403234 | Gi N T et ema| 800 | 20
oa03.235 | 10 PIVITERY 1 500 130
Elevator torque lever pivot

A A R
2500-050 | Brg g3 X 8x 422 2 1,200 130
2500-057 | Brg g3X 96X 2.5F 22 2 1,200 130
2500-065 | Brg 96 10X 3F 2Z 2 1,200 130
2500-073 | Brg g4 x 8 X 3F ZZ 2 1,200 130
2505-001 | M27 T 20 200 90
2506-010 | FW g3X9X 1T 20 100 90
2506-019 | FW 93x4.5%0.5T 10 200 90
2521.046 | 25— #8555 2 200 130
2521065 | 27— et tey 2 300 130
2521.067 | [ s4XD X85 2 300 130
2522-002 Z&ﬁl’;’ti‘os M M2 30 5 500 90
2522-004 Zd‘;./;:t’—r‘os T M2 35 5 500 90
2522-005 Zd‘;./;:t’;‘og Mz 45 5 500 90
2522-008 Z&;;;’t’;‘og T M2 60 5 500 90
2522-009 | [ d;./;;’t’}og T3 oM2X70 5 500 90
2o22.021 | L& Ah Y Faaxd0 5 500 | 90
2522023 | [ é;{lg’tfog Mo M2x130 5 500 90
2522-024 Z(i;./;:t’;‘og §2 L Max140 5 500 90
2522-028 Z(;;./;*S’t’;‘og T 212 5 500 90
2524001 | M2 FoE/ K 5 250 90
2524-014 | £ Fr o EM2X12.5 10 500 90
2525-002 | B 8TV 5 1,000 130
2531001 | &7 P A7 D= M3x3 10 300 90
2532-002 ga; 7 vaﬁ:;}xlg“ M3x8 10 400 130
2532007 | & o Y TRZ Y B Max22 10 400 130
2532-031 ga; YT AG T Maxe 10 800 130
2532039 | ¥ ¥V TAZ ) 21— M2.6X6 10 400 130

Cap screw M2.6X 6

67




2534-007

@,

2534-007 7
2506-010 2524-001

(@

2505-002

0403-250
2506-004

&8 /_ﬁ_
2534003

(& g 2532-007

s

C2 v
& g’
o
@
0403-247
0402-253
0403-248
0403-250
0403-249
0403-304
rors.0 2534007
0403-305 .
T, : 0404-567
] 2506-010 S
@
W- 0402-522
0404-537

2500-088
0403-303

2507-002

/
S N 0403-245

2531-001

0403-302

(&)

&
2500-088

2506-010 Ja

8

0404-641

0404-640

2500-068 2532-028

0403-244 2532-002

68



3— KNo. P A | | %
Cord No. Name of Parts Q'ty Price Remarks
0402-253 gg Efﬁﬁs}t;;ﬂfzer setting band 1 300 130
0402522 | SEF7 1 pZuj; ;E;)T“‘BT 1 400 130
0403-244 é’ozr;ief g—ejr ’2’1%;1“ ) 1 1,500 190
0403-245 | 77 > ¥ J;Hfs’h“; o b 1 600 130
0403-247 Tii% :?Lz%;);’ 20) 1 900 1,050
0403248 | 7 0 ntrol ot Losrey | tees| 00 | 1050
0403209 | %" L e 1| a0 | 10
0403-250 ’]I%‘;% ‘siztaz)ill\izer set llsfgt 700 270 VtVl7t\h sc?e?vz‘r;;/‘l l!:riiket
0403302 | 7 D or belt v 1| 100 | 180
0403-303 éjorz;ef ;ifa};_e?o?b/;ibd};i;m; 1 1,500 180
0403-304 f«*}’ﬁﬂ”” 7 =69 1 900 | 1,050 |7V THE
Tail boom pipe L =695 (for belt drive)
0103305 | 757 ered st | Lm0 e | A0S and rod e
0404537 | 5X J;:t: Ry 1 300 130
0404567 | X T e Lo | 1000 | 1050
0408640 | 3 o Foepine) . |meni| %0 | 190
0404-641 é\e":;l”p‘fnif ;ej;goﬁ?g?) 1 2,000 190
0404-642 ge’:e’l‘/p‘ii f;iﬁé‘%’?ﬁ? 1 2,000 190
2500-068 | Brg 95X g13X 422 2 1,200 130
2500-088 | Brg 98X 916X 5F ZZ 2 | 1,200 130
2505-001 | M2 ZLut/ b 20 200 90
2505-002 | 3 :u: h 20 200 90
2506-004 | FW g3X8X 0.5T 20 100 90
2506-010 | FW g3x9X 1T 20 100 90
2507-002 | "> 7 04 10 100 90
2523-017 ;_aH jdl;l};: sﬁa?t\\:e:’ 7heh llsigt 700 1,050
2624001 | 12 L without el 10 | 500 | 130
2531-001 ;Cezsl‘rfwﬁéi;m %3 10 300 90
2532-002 ga; ;zjﬁé)x—“g“ M3x8 10 400 130
2532-007 ga; ;Zjﬁ&é; M3x22 10 400 130
2532-028 é:; i zjﬁg;g —M2x8 10 800 130
2532-038 ga; ;Zjﬁ&i g Max18 10 400 130
2534-003 ga‘;pf;: iég&f&g M3x8 10 100 130
2534-007 fa‘;p‘i‘;: fc':;vflymlxqzm X12 10 100 130

69




0402-597

2500-061

0402-596

2534-018 0403-251

2500-068

2532-030

0402-312
2505-006 | 0402-576
<
2506-019
2500-057 2539-015
0402-602, $@ (

]

|
! \o\
0402-601 @&
1
2506-019 4@? !
2500057_O 8
l

2533-015 /g

0402-578

2533-012
2534-011

2500-003

0403-251

2505-013 /
2511-023

0402-228

2500-003
0402-031

70

2524-004

0402-528

0402-602

772N
\

2531-001

2506-005

2532-016

\

-
>
3

]

"

e P
é 0403-253
I

/!1
SN I 3
< R 2534-011

2525-002
2532-031

q
(B

2534-011
2533-012

2500-003

0402-228

0402-597

2524-003

2532-015



J— KNo. i % ABC | ER(T) SR fidi %
Cord No. Name of Parts Q'ty Price Remarks
HA R 7—1 —Brglh
0402-031 Guide pulley (with bearing) ! 800 130
) F— L=y Nr—X 1K A, b
0402-228 Tail unit case 1set 800 190 With screws and nut
8-30F— ¥ —tv b
0402-312 S-30 tail gear set 1 1,300 190
SFF—I 7L —RL=T0
0402-528 | SF tail rotor blade (L =177) 2 500 190
3 SE WHlF—)L 'y F+ v ~Assy 1K
0402-576 SE W-type tail pitch set assembly 1 set 3,800
SEF—INT T Ty h 1
0402-578 SE tail housing set 1 set 3,500 270
SE 55—V 7L — RV & — %2
0402-596 | SF tail blade holder Each2| 5% 190
SE F—WNgT T 154
0402-597 SE tail housing 1 set 800 190
SEWRITF— )by F L /83—
0402-601 SE W-type tail pitch lever ! 300 270
SE F—NV Ky F 7L —h
0402-602 SE tail pitch plate 1 2,200 190
i TNEYRY 72 1R YA, Fv M
0403-251 Tail gear box 1 set 800 190 With screws and nut
T—IVEYFLN—=2AT—
0403-252 | aqy pitch lever stay 2 400 130
FVEYFL A=y K
0403-253 Tail pitch lever set 1 400 130
TN ¥ 7 N T—1 —{$14T
0403-306 | 741 shaft with pulley 14T 1 700 190
F=NTaAfh g2
0404-336 Tail joint g2 1 700 270
2500-003 | Brg ¢5Xgl1X5ZZ 2 1,200 130
2500-057 | Brg g3 X g6X2.5F ZZ 2 1,200 130
2500-061 | Brg g4 X g9X 477 2 1,200 130
2500-068 | Brg g5 X gl3X4ZZ 2 1,200 130
M3 nylon nut
M2.6}v b
2505-013 M2.6 nut 20 200 90
2506-005 | FW g4XxX6X0.5T 10 100 90
2506-019 | FW ¢g3x4.5X0.5T 10 200 90
AR /N—-M3X15
2511-023 Cross member M3 X 15 2 500 190
2524.003 | B KT~ REw 10 300 130
Rod end pin
C DY A% RV
2524-004 Double link pin type 2 300 130
EX g5:h—Jb
2525-002 EX g5 ball 5 1,000 130
£y AT VY a—M3X3
2531-001 Set screw M3 X 3 10 300 90
v b AT Y a—M4X4
2531-003 Set screw M4 X 4 10 300 90
Yy v T AIY a—-M3X15
2532-015 Cap screw M3X 15 10 400 130
Xy 7 A7) 2—M3X6
2532-016 Cap screw M3X 6 2 500 130
Fyy AT a—M2.6X8
2532-030 Cap screw M2.6X 8 10 800 130
Xy SAYY) a—M2X6
2532-031 Cap screw M2X 6 10 800 130
FARTEIEAM2X14
2533-007 Pan head screw M2X 14 20 100 130
FART7EIEAM3IX8
2533-012 Pan head screw M3 X 8 20 100 130
FR7ZIEAM3IX14
2533-015 Pan head screw M3X 14 20 200 130
2wV ATY a—M2X10 AY 7Y
2534-005 Tapping screw M2X 10 sprit end 10 100 130
Ay T AT a—-M2.6X6
2534-011 Tapping screw M2.6 X6 10 100 130
Ry T A7) a—M2X14
2534-018 Tapping screw M2 X 14 10 100 130
2539.015 WHID A a7 b4 REY 9 500 130

W-type wash-out guide pin

71




2534-015

0403-256

2506-010
2532-002

0403-255

@\ HIROBO

46 HELICOPTER

FIREED LUMMTED HIRIE0 LINNED 51 STINIIRL

B
%F/\DWWWM 3

— <

T'HIROB0. /g o

i HIROBO, %
. ‘. | S par i farmsanos <

= P
(i HIRCBA FLIGHT BTAEE ¥

1 HIRCAO FLIGHT sTARE

\
il
0
1
i
\
]

\ 0403-258
2523-007

' ; ; HIROAO. g

N o

\
\ 0403-257

2506-010

4
A
2| \\
(s @ || f.';f’)
o
J
0402-532
0402-535

5
2531-001 ’;’

! 0403-254
0403-259

72



I KNo. W A AB | () K it &
Cord No. Name of Parts Qty Price Remarks
0402-532 é‘k?fi';ig g™ 2 800 | 390
0402-535 é;ffi‘;ige’ (‘gla{f{)’ 2 2 | 1,000 | 39
0403-255 | S 1.5~ 1 | 2600 |1,050
0403-256 | (b7 1 800 | 1,050
0403257 | SEH346 77 b 1 800 | 270
0403-258 811;2322 igxgg:)tqr%ction manual 1 1,000 270
0403-259 | G 7 R 7Y LD 2 | 1000 | 390
2505-006 %g;ﬁlﬁ el 10 200 | 90
2506-010 | FW g3X9X 1T 20 100 | 90
2523-007 | g Ao 3% PRV F AT 10 | 2000 | 1,080
2581-001 | £ M A7 Y2 M3x3 10 300 | 90
2532-002 éFa’;’ sjcz»?ﬁsj);; —M3x8 10 400 | 130
2534-015 | ;;p‘f;‘g T g 26 10 100 | 130

73




BT <E DI A Tr—

EOM-MI\EA H=oz0 umneo

CTEFIERE 1

p— 530-214 MOTOYAMA-CHO. FUCHU-SHI
LERHFMHALUBIS30-214 T726  HiRoSHIMA-PREF, JAPAN. T726

HIRO30 TEL:(0847)41-74004t FAX:41-9361 TEL:0847-41-7400 FAX 0847-41-9361

A\ ;¥E Caution

OXABORNBEN—HE L ELBEERTEHTI IS RBBEINATVET,

OABOARABICOVWTE. FRTFELLVICEBT A2 enra 7,

QEBONRBICOVTHR2FHMLTEN ETH. F—ITELEPREN ., WO L E BTN
EDIENHNELLES, Z—HLFIVETLIIBBLWLELET,

@FEALLBRIDODVWTEQEIEPPHOETREXAVDPRETOT, ITHRILEE L,

(DReproduction of this manual, or any part thereof is strictly prohibited.

(@The contents of this manual are subject to change without prior notice.

(3Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us.

@Item 3 not withstanding, we cannot be responsible for events related to the operation of your
model.

TR 7 E128
TR 8F 18
TR 8FE 48
T 8 F128
R 9FE 58
First printing
Second printing
Third printing

R 31T
52 RRT
5B 33T
5 4 RETT
5 5 BRETT

December, 1995
January, 1996

April, 1996

Fourth printing December, 1996

Fifth printing

May, 1997




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76



